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Notes for using this parts book

This book was prepared based on information available in December 1996.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line
If the symbol X is found in the “Parts No.” column, refer to the Gauge parts list

on page 47~51.
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Dezember 1996.
. Modelldnderungen sind vorbehalten.
. Die Teile, die als kompletter Satz geliefert werden, sind mit einer t ____!

——————

gestrichelten Linie umrandet.

. Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Lehrenliste 47~51.
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Notes sur l'utilisation de ce manuel de

1996.

pieces détachées

Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

_—————

pointilléf____.: Y
Si le symbole X se trouve dans la colonne “Parts No. (No de piéce)” veuillez la
vous référer a la liste des Piéces decartment page 47~51.

Nw2X0O939ZErAcIO®OaamOUNw?Dd
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Notas para usar este Manual de Piezas

. Este libro ha sido compilado basandose en los datos de que se disponia en diciembre
1996.

. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

. Las piezas'_ suministradas como conjuntos completos se enmarcan con una linea

————n

punteadai_.__. .
. De haber un simbolo ¥ junto al “Parts No. (Nimero de Pieza)", habrs que mirar la
lista de piezas de calibradores de la pagina 47~51.
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A. 7 L — LB{R /Machine body / Maschinengehé&use / Corps de la machine

/ Cuerpo de la madquina

REF.NO. CODE Q'TY ELXq NAME OF PARTS
2 $39605001 HCAE AT TOP COVER
3 502606000 HEDEDLLE SN OIL GAUGE WINDOW
4 062401012 6|+ ~amaxio SCREW, PAN M4X10
5 539606020 LN ARZE 7 PACKING
7 $23337009 1|3at185 RUBBER CAP, 18.5
8 $39607001 MNwoxehik- FRAME SIDE COVER
9 062400812 5(#~aaxs SCREW, PAN M4X8
10 $20345009 1dat1a RUBBER CAP, 14
1 $39608021 HERR &P YAt FACE PLATE COVER
12 060400612 11751 > K maxe SCREW, BIND M4X6
13 $20310001 HEMAEE=LE TAC: COVER FOR FEED MECHANISM, B
14 $39771020 I AVE 27 PACKING
15 060400812 6|/51 > Fmaxs SCREW, BIND M4X8
21 539610021 HE AR S At FEED BAR COVER
22 060400812 6[/31 > Fmaxs SCREW, BIND M4X8
23 $39564021 o Fnii- INSIDE COVER
24 539563020 HoFh—nyx> INSIDE COVER PACKING
25 523616101 5[ x % axi0 SCREW, M4X10
26 061400812 1145 amaxs SCREW, FLAT M4X8
27 $39611001 1 g FAT K- FRONT COVER ASSY, L
27-1 $39612001 1|7 Hh/ii-L FRONT COVER, L
27-2 $39613001 ez hi-EL STy FRONT COVER HINGE SHAFT
27-3 520319001 L K€ T A0 - FRONT COVER HINGE
27-4 012400432 2|7rESaxa SET SCREW, SOCKET (FT) M4X4
27-5 $20320101 NeITHhK=ZbIn FRONT COVER STOPPER
27-6 520321001 1T HI=1K2 FRONT COVER SPRING
27-7 060400612 1]/51 > Emaxe SCREW, BIND M4X6
27-8 $20327101 1N=xhr=-bRr12 STOPPER PLATE, FRONT COVER
27-9 060400612 1784 > Fmaxe SCREW, BIND M4X6
28 060401412 3|/¢1 > Emaxia SCREW, BIND M4X 14
29 538304001 L K& % 2AT FRONT COVER, S
30 523418002 2|2 A2 Taxs SCREW, M4X5
31 012400832 1|7+E>axs8 SET SCREW, SOCKET (FT) M4X8
32 012400432 1|7PFE>axa SET SCREW, SOCKET (FT) Mi4X4
33 520324101 1=z Hh/iI\=L7> 41 FRONT COVER GUIDE, L
34 060400612 2{/X1 > FM4axe SCREW, BIND M4X6
35 $20325001 L &S TAT K DAY PLATE SPRING
36 060400612 1734 > K Maxe SCREW, BIND M4X6
37 $39562001 117ax7L—-¢ CLOTH PLATE
38 $39623001 117axFL—-ry4Tv9 CLOTH PLATE SHAFT
39 141183000 178x7L-b2—+ CLOTH PLATE SHEET
40 100032003 HoF%x9437 SCREW, FLAT SM4.37
41 100315002 1F3152 SPRING, WAVE
42 $39624021 L R SET SCREW COLLAR
43 012060632 27+ kS6x6 SET SCREW, SOCKET (FT) M6X6
44 $38301020 1N7OxFL—-ro4 CLOTH PLATE, LOWER
46 060400612 41754 > FM4axe SCREW, BIND M4X6
48 520412000 2|dLt37 RUBBER CAP, 3.7
49 $39625051 117az27L—=btbX1515% SPRING, PLATE
50 060400612 2(/<1 > KMaxe SCREW, BIND M4X6
51 156482000 1|t>a CAP, 4
52 062401212 1|#~a4ax12 SCREW, PAN M4X12
53 021400212 12225V ba NUT, 2 M4
54 047602042 1NAFTY L TE6X20 PIN, SPRING ROLL 6X10
55 $20412000 1|F4at37 RUBBER CAP, 3.7
58 $39626021 HW2ARTL—-bRITFA CLOTH GUIDE
59 060400612 3|/¢1 > Fmaxe SCREW, BIND M4X6
61 520338200 HPTS59F OIL PAN
62 $20339000 LI A % PACKING
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A. 7 L — LR/ Machine body / Maschinengeh&use / Corps de la machine
/ Cuerpo de la maquina
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A. 7 L — L&/ Machine body / Maschinengeh&use / Corps de la machine

/ Cuerpo de la maquina

REF.NO. CODE Q'TY Bl AL NAME OF PARTS RM|
63 $23350001 4|k a4 F20 MACHINE BODY LEG
64 017501212 4| k5X12 BOLT, M5X12
65 $23351001 4|9 H x WASHER
66 $00075000 1 714H-F EYE GUARD
67 060350812 2|/51 > K35x8 SCREW, BIND M3.5X8
68 025350332 2|leS¥HxH135 WASHER, PLAIN L 3.5
69 520340001 1N7PAH-KYyIT 142 EYE GUARD SUPPORT PLATE
70 $20342001 114258 SHOULDER SCREW, M4
71 146598001 1sxyHx WASHER, SPRING
72 025050132 1leS¥ #2305 WASHER, PLAINS 5
74 140325001 1|346t103 RUBBER CAP, 10.3
75 $20345009 1|dat1a RUBBER CAP, 14
76 154841009 1|dat168 RUBBER CAP, 16.8
77 $23337009 1|3 at185 RUBBER CAP, 18.5
78 081009070 1oy ¥p9 ORING, P9
79 $23357001 1oxx210 SCREW, M10
80 520346000 1NVEYT TS NEEDLE BAR OIL RESERVOIR
81 062401612 1| ~amax16 SCREW, PAN M4X16
82 520878000 =P RUBBER CAP, 5.3
92 $39784001 RN AP EE LY TS THREADING DIAGRAM LABEL, D
185-N21-052
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B . BRmpEHMAA{R / Crank shaft mechanism / Kurbelwelle / Mécanisme de vilebrequin
/ Mecanismo del cigtenal

REF.NO. CODE Q'TY B A NAME OF PARTS RV

2 012060632 1|7+ ES56x6 SET SCREW, SOCKET (FT) M6X6

3 $39629021 1IRTVLT74 BEARIG CAP

4 081031870 1loy>9s315 ORINGS31.5

5 062400812 2|+ ~24xs SCREW, PAN M4X8

6 061400812 1]% 5 amaxs SCREW, FLAT M4X8

7 072600000 11229746000 BALL BEARING, 6000

10 $39630000 1o ks ox80 CRANK SHAFT BUSH

14 048400242 1|27 F7F+3%ca0 RETAINING RING, C40

15 076203000 1a2vY 7976203 BALL BEARING, 6203

16 527868001 1127946203V BALL BEARING, 6203V

17 $20361001 1382 SPRING, WAVE

18 $20362101 1M7ER922F 1% CRANK SHAFT OIL REJECTOR

20 $39631000 1RFPULTAYT BEARING PRESSER

21 $20353000 1lous¥ ORING

22 062401012 3|+~amax1o0 SCREW, PAN M4X10

24-1 $39775001 117-V PULLEY

25 012060632 1|7+ e S6xe6 SET SCREW, SOCKET (FT) M6X6

27 028060242 1/Xx¥H %26 WASHER, SPRING 2-6

28 018062532 1|7+ kI k6X25 BOLT, SOCKET M6X25
<y usOr1¥m> <FOR SYNCHRONIZER >

24-2 $39565001 17-v PULLEY
"Nty 7 A" FOR"HIGH-LIFT”
<22-~25,27,28,33,34,37,38,41,42,45,46,49>

1-1 $39759001 17 KkY9T90HY 32 CRANK SHAFT, OH ASSY
S FAY: FOR"EXTRA HIGH-LIFT”
<31,32,57>

1-2 539760001 1|7 K9S 20E7 2 CRANK SHAFT, OE ASSY

185-N21-103



C . §#&R3{% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

wERBI#MEOy FiE. At GRe-Ten2if) oMa ¢ TRIRIMFELTVWET,
TENOBICRBEMBOL. BRI~ FEEELTTEW,

¥ The crank shaft and rod are to be selected and instailed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

7¢ Die Kurbeiwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und biau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

7 Le vilebrequin et la bielle doivent étre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d’indiquer le code numéroté de piéce.

7¢ Elcigliehal y la varilla se deben seleccionar e instalar con las piezas del mismo color {(dos tipos; rojas y azules).
Antes de especificar el c6digo de pieza se debe verificar el color.

185-N21-118




C . §1#&RB41% / Needle bar mechanism / Nadelstangenvorrichtung
/ Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE Q'TY T et NAME OF PARTS
2 $39644021 1NV To L NEEDLE SHAFT BUSH, L
3 $39645021 AV PZEE I NEEDLE SHAFT BUSH, R
4 $39646021 AV P NEEDLE SHAFT
5 $39647000 1|9 H % WASHER
6 146293001 1|k X7E10 RETAINING RING, E10
7 $39566001 MAVE X £ 373 NEEDLE BAR CLAMP ASSY
7-1 $23342001 2|75 bHYaxs SET SCREW, SOCKET (CN) M4X5
7-2 017061612 1|4 r6x16 BOLT, M6X16
7-3 118735002 1|94 2% WASHER
7-4 062350812 1|+~ 2335x8 SCREW, PAN M3.5X8
7-5 520391001 HELSE SPACER
7-6 $20392000 2|70k FELT
7-7 155162001 1| 2a~~4 SPACER
8 $39574001 N AVE ) NEEDLE BAR
9 $39648021 IAVEEE P NEEDLE BARBUSH, D
10 $39571021 LAV E SR ¥ AT NEEDLE BARBUSH, U
1" 104450101 1|dut>8 RUBBER CAP, 8
12 pd 1B AN N 87 NEEDLE CLAMP ASSY
12-1 146427001 2|7 b ART3489 K3 SET SCREW, SOCKET (CP) SM3.18
13 X 2|31 YDCX27 NEEDLE DCX27
15 $39649021 INAVE S &&= - ¢ NEEDLE PLATE SUPPORT BRACKET
16 018062532 2|7+ K b 6X25 BOLT, SOCKET M6X25
17-1 $39650051 HAVYEES ATl NEEDLE PLATE SUPPORT, F
18-1 $39652021 INAVEE R S NEEDLE PLATE SUPPORT, B
20 062401012 4|3+ ~amax10 SCREW, PAN M4X10
21 $20415101 1M EsNnYs sy MOVABLE NEEDLE GUARD
22 520416101 1|4 F3.5x10 BOLT, M3.5X10
23 $39653051 AV Y 4 NEEDLE GUARD, F
24 062350612 1|3 ~2am3.5x6 SCREW, PAN M3.5X6
32 X AV EE:] NEEDLE PLATE
33 100032003 2|45 3x3437 SCREW, FLAT SM4.37
<Ny28v9,498> <FOR BACK-TACKING, 49>
17-2 539651051 NYLEHYIA4F NEEDLE PLATE SUPPORT, F
18-2 $39768001 NS a2YHIT 148 NEEDLE PLATE SUPPORT, B
19 $39767021 NS4 I 2BYHT PLATE, B SUPPORT
"Nt A" FOR "HIGH-LIFT”
<F{E> <RED>
35 539638011 1Invssesav Ky 3N NEEDLE DRIVING CRANK ROD ASSY
<#H> <BLUE>
35 539638012 1HNAYs2S5o 20V K2 3H NEEDLE DRIVING CRANK ROD ASSY
35-1 018401622 2|7+ FI +axie BOLT, SOCKET M4X16
35-2 523342001 1175 b #HVaxs SET SCREW, SOCKET (CN) M4X5
35-3-1 017061612 1|5 bk 6X16 BOLT, M6X16
35-3-2 118735002 v ES WASHER
VAR FAY: M FOR "EXTRA HIGH-LIFT”
<FHE> <RED>
36 $39641011 AV AP A=V 3 NEEDLE DRIVING CRANK ROD ASSY
<¥H> <BLUE>
36 539641012 AV AP A VA AT NEEDLE DRIVING CRANK ROD ASSY
36-1 018401622 2|7 F#EI b ax16 BOLT, SOCKET M4X16
36-2 $23342001 1|7+ rHVaxs SET SCREW, SOCKET (CN) M4x5
36-3-1 017061612 1]%I F6x16 BOLT, M6X16
36-3-2 118735002 UNEES WASHER

185-N21-118




D . R T B{& / Presser foot mechanism/Stoffdriickerfu / Mécanisme de pied presseur
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D . ¥ I % / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

-10-

REF.NO. CODE QTY ErxA NAME OF PARTS RM]
1 539658001 HER P TR R D 7 PRESSER ADJUST SCREW
2 539575001 1NA¥THY 73 PRESSER BAR ASSY
2-1 $39577000 1ryzovar CUSHION
2-2 047301642 127U TELAWS PIN, SPRING ROLL AW3
3 105161004 1y Hx WASHER
4 520476001 L i AT PRESSER SPRING
5 538308021 1oaxyzosF MAIN PRESSER ARM
6 539659021 1NFAY9I77¥ PRESSER BAR LIFTER
7 539660001 NAYIFPF$% PRESSER BAR LIFTER SPRING
8 539661001 U EEE $7 SHOULDER SCREW, M4
9 $39662001 No2a4TIFAPIN MAIN PRESSER ARM STOPPER
10 060400612 11754 > Fmaxe SCREW, BIND M4X6
1 $39663021 HAHTT7oT7H LI PRESSER FOOT LIFTER LEVER
12 $39664001 H ER W A B COLLAR
13 018062532 1|7 +3kI b 6X25 BOLT, SOCKET M6X25
14 025060332 1esy¥Hizxsdre WASHER, PLAIN L 6
15 539665001 HAYITOTHLIC=I(R SPRING
16 047503242 1MA7U T AWS PIN, SPRING ROLL AWS
17 $39770001 1|oxxva SCREW, M4
18 021400212 112225V b4 NUT, 2 M4
19 520485001 1NAYyITFHYL Y PRESSER BAR LIFTER LINK
20 539666001 1NAYTT7HrL8—~ PRESSER BAR LIFTER LEVER
21 539667021 NAYITHFIFI 2 PRESSER BAR LIFTER ARM ASSY
21-1 047401442 1NRAFY L TE AW PIN, SPRING ROLL AW4
22 018061632 1|7+ £ b 6x16 BOLT, M6X16
23 $39669001 HAYTFPHFL/A~% SPRING
24 539670000 UERE e PRESSER ARM SHAFT BUSH
25 012060632 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
26 539671021 1NAYyIH5Fsy PRESSER ARM SHAFT
27 048090342 2{+ X7E9 RETAINING RING, E9
28 $30562000 1|¥#%* WASHER
29 539672001 1#4T957E> PRESSER ARM PIN
30 012400432 1|7P+rE>axa SET SCREW, SOCKET (FT) M4X4
34 537070121 N1 H~H~Fv FINGER GUARD, V
35 060300412 11781 > FM3x4 SCREW, BIND M3X4
40 520494001 1724 4xT5F SUB PRESSER ARM
a1 062670712 1|3 ~2357-40X7 SCREW, PAN SM3.57-40X7
42 $20495001 MNAYTRbIYN PRESSER FOOT STOPPER
43 060300612 1]7¢4 > K M3x6 SCREW, BIND M3X6
<7F-7fRA> <FOR TAPING >
44 $23364000 "NWF~-77>+41 TAPE GUIDE
185-N21-201
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D.RI B8R/ Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de |la prensa tela

REF.NO. CODE Q'TY EXA NAME OF PARTS RV
<22-523-5>
50-1 519280001 134T 3 PRESSER FOOT ASSY
50-1-1 519976001 1w STITCH TONGUE
50-1-2 519496001 S = AR b ) PRESSER FOOT PLATE
50-1-3 150755001 1| A%x2318 SCREW, SM3.18
50-1-4 519258001 1|FYIF PRESSER FOOT, F
50-1-5 501295001 1|2 A %2238X35 SCREW, SM2.38X3.5
50-1-6 $19259001 1|#4x8 PRESSER FOOT, B
50-1-7 140530002 1|oxxv238 SCREW, SM2.38
<57-6>
50-2 519303201 134T 3 PRESSER FOOT ASSY
50-2-1 519286001 1w STITCH TONGUE
50-2-2 519496001 S = U E b ) PRESSER FOOT PLATE
50-2-3 150755001 1exxv3a8 SCREW, SM3.18
50-2-6 519259001 114418 PRESSER FOOT, B
50-2-7 140530002 1|oxx238 SCREW, SM2.38
____________________ SOV | SIS Ry 07 - Wi SV | N e PRV I i s o e o o o S esee |~ N
<22-6,7 23-6,7>
50-3 519282001 1#4xT7 3 PRESSER FOOT ASSY
50-3-1 $19283001 1| A STITCH TONGUE
50-3-2 $19496001 B ERES UM & PRESSER FOOT PLATE
50-3-3 150755001 1|o2x%x23.18 SCREW, SM3.18
50-3-4 519258001 1A xF PRESSER FOOT, F
50-3-5 501295001 1|22 %238X35 SCREW, SM2.38X3.5
50-3-6 519259001 1|#4¥x8 PRESSER FOOT, B
50-3-7 140530002 1Woxzxv23s SCREW, SM2.38
<24-525-5>
50-4 519284001 1A4xT7 23 PRESSER FOOT ASSY
50-4-1 519976001 1|y STITCH TONGUE
50-4-2 519496001 HERENE & & PRESSER FOOT PLATE
50-4-3 150755001 1|ox%T3.18 SCREW, SM3.18
50-4-4 519258001 HERES: PRESSER FOOT, F
50-4-5 501295001 1|22 x2238X35 SCREW, SM2.38X3.5
50-4-6 $19259001 1|#4x8 PRESSER FOOT, B
50-4-7 140530002 1oxxv23s SCREW, SM2.38
<24-6 25-6 >
50-5 519285001 N E PRESSER FOOT ASSY
50-5-1 519286001 1] STITCH TONGUE
50-5-2 519496001 HEREVPL S PRESSER FOOT PLATE
50-5-3 150755001 1227318 SCREW, SM3.18
50-5-4 519258001 1|A4xF PRESSER FOOT, F
50-5-5 501295001 1|2 2 % 9238X3.5 SCREW, SM2.38X3.5
50-5-6 $19259001 1|#4x8 PRESSER FOOT, B
50-5-7 140530002 1|oxx238 SCREW, SM2.38
<27-528-5>
50-6 519287201 1144273 PRESSER FOOT ASSY
50-6-1 519976001 1w x STITCH TONGUE
50-6-2 519496001 1NAYTZrUIYT1% PRESSER FOOT PLATE
50-6-3 150755001 1o xx23.8 SCREW, SM3.18
50-6-6 $19259001 1|48 PRESSER FOOT, B
50-6-7 140530002 1|oxx238 SCREW, SM2.38
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D . #R T BA{R / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . I %/ Presser foot mechanism/StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY Eoxq NAME OF PARTS RM]
<27-6,7 28-6,7>
50-7 519288201 1|A4xTo 3 PRESSER FOOT ASSY
50-7-1 519283001 1w A STITCH TONGUE
50-7-2 519496001 1NAYIrYIYT12 PRESSER FOOT PLATE
50-7-3 150755001 1|oxxv318 SCREW, SM3.18
50-7-6 519259001 1|#v18 PRESSER FOOT, B
50-7-7 140530002 1|>*xxv238 SCREW, SM2.38
<33-534-5>
50-9 $19291001 A ER 27 PRESSER FOOT ASSY
50-9-1 519496001 HAYI LYY 1% PRESSER FOOT PLATE
50-9-2 106640001 1o 2x%x93.18 SCREW, SM3.18
50-9-3 519259001 1|*4I8 PRESSER FOOT, B
50-9-4 140530002 1|oxxv238 SCREW, SM2.38
<41-542-5>
50-10 519293001 L ki A PRESSER FOOT ASSY
50-10-1 519974001 1w STITCH TONGUE
50-10-2 519496001 HAYI rUYr 12 PRESSER FOOT PLATE
50-10-3 150755001 1|oxx93.18 SCREW, SM3.18
50-10-4 $19296001 1|7—-7H1F TAPE GUIDE
50-10-5 105288001 1|oxxv238 SCREW, SM2.38
50-10-6 519259001 1|#4xI8 PRESSER FOOT, B
50-10-7 140530002 1|ox%x238 SCREW, SM2.38
<45-5 46-5>
50-11 519297001 1M4H4xTo3 PRESSER FOOT ASSY
50-11-1 $19976001 1A STITCH TONGUE
50-11-2 $19496001 HERE R & 6 PRESSER FOOT PLATE
50-11-3 150755001 1229318 SCREW, SM3.18
50-11-4 $19279001 1|AYLF PRESSER FOOT, F
50-11-5 519300001 1|7=-7H1F TAPE GUIDE
50-11-6 062630612 1]~ 2238-56X6 SCREW, PAN SM2.38-56X6
50-11-7 $19299001 11#+4x8 PRESSER FOOT, B
50-11-8 140530002 1|>x2xv238 SCREW, SM2.38
50-11-9 026260136 1les¥Hxasizze WASHER, PLAIN S 2.6
<45-6,7 46-6,7 >
50-12 $19301001 I ERE YA PRESSER FOOT ASSY
50-12-1 $19283001 1| £ STITCH TONGUE
50-12-2 $19496001 MNAYIrYYTr12 PRESSER FOOT PLATE
50-12-3 150755001 1Ho2x23.18 SCREW, SM3.18
50-12-4 $19279001 UERES; PRESSER FOOT, F
50-12-5 519300001 17=74H1F TAPE GUIDE
50-12-6 062630612 113 ~2238-56X6 SCREW, PAN SM2.38-56X6
50-12-7 $19299001 1|#4x8 PRESSER FOOT, B
50-12-8 140530002 1|oxxT238 SCREW, SM2.38
50-12-9 026260136 1es¥Hzradizze WASHER, PLAIN S 2.6
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D . I M{%k / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY Erxdq NAME OF PARTS RM
<57-7>
50-13 520881201 1#yxo 2 PRESSER FOOT ASSY
50-13-1 519975001 1w STITCH TONGUE
50-13-2 519496001 HER =N AE & 6] PRESSER FOOT PLATE
50-13-3 150755001 122318 SCREW, SM3.18
50-13-6 $19259001 1|#4x8 PRESSER FOOT, B
50-13-7 140530002 1loxxJ23s SCREW, SM2.38
<37-538-5>
50-14 525538001 I ER A PRESSER FOOT ASSY
50-14-1 519496001 I ER B ) PRESSER FOOT PLATE
50-14-2 106640001 1|oxx3.18 SCREW, SM3.18
<22-423-4>
50-15 525543001 144173 PRESSER FOOT ASSY
50-15-1 525544001 1|V STITCH TONGUE
50-15-2 519496001 HER RS ML & &) PRESSER FOOT PLATE
50-15-3 150755001 1|oxx3.18 SCREW, SM3.18
50-15-4 519258001 1|#YIF PRESSER FOOT, F
50-15-5 501295001 1|2 %xv238X35 SCREW, SM2.38X3.5
50-15-6 519259001 I ER =] PRESSER FOOT, B
50-15-7 140530002 1|ox%xv238 SCREW, SM2.38
<41-642-6>
50-17 $25546001 RE PRESSER FOOT ASSY
50-17-1 $25547001 1] STITCH TONGUE
50-17-2 519496001 HERES WM EE ] PRESSER FOOT PLATE
50-17-3 150755001 1|oxx23.48 SCREW, SM3.18
50-17-4 $19296001 F=7H1F TAPE GUIDE
50-17-5 105288001 112 2%238 SCREW, SM2.38
50-17-6 $19259001 1|#4x8 PRESSER FOOT, B
50-17-7 140530002 1|oxxv238 SCREW, SM2.38
<49-5,6>
50-18 519302001 1A¥xTs3 PRESSER FOOT ASSY
50-18-1 $19977001 1 STITCH TONGUE
50-18-2 $19496001 HERE P A S PRESSER FOOT PLATE
50-18-3 150755001 1|ox%93.18 SCREW, SM3.18
50-18-4 $19279001 1|#YTF PRESSER FOOT, F
50-18-5 060630412 1]781 > F238-56X4 SCREW, BIND M2.38-56X4
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D . # Bk /Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela
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D . ¥ Z % / Presser foot mechanism /StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV}

<24-7 25-7 31-7 32-7>

50-19 $29869001 14Ty 3 PRESSER FOOT ASSY

50-19-1 $19975001 1| 2 STITCH TONGUE
<31-632-6>

50-19 $29871001 11449xT43 PRESSER FOOT ASSY

50-19-1 $19286001 1w X STITCH TONGUE

50-19-2 519496001 AT bV 14 PRESSER FOOT PLATE

50-19-3 150755001 1|2 x%3.18 SCREW, SM3.18

50-19-4 $29870001 1|+4xTF PRESSER FOOT, F

50-19-5 $01295001 1] % % ¥2.38X3.5 SCREW, SM2.38X3.5

50-19-6 $19259001 1|+4zx8 PRESSER FOOT, B

50-19-7 140530002 1| x %238 SCREW, SM2.38
<22-5C,23-5B>

50-21 $29950001 1#4xTo3 PRESSER FOOT ASSY

50-21-1 519976001 12 STITCH TONGUE
<22-6C,7C 23-6B,7B>

50-21 $29951001 1|#4zxT43 PRESSER FOOT ASSY

50-21-1 519283001 1{v 2 STITCH TONGUE
<22-4C>

50-21 $29952001 1x4xTs3 PRESSER FOOT ASSY

50-21-1 $25544001 1fv 2 STITCH TONGUE

50-21-2 $19496001 1FHTrIYH 14 PRESSER FOOT PLATE

50-21-3 150755001 1% %2318 SCREW, SM3.18

50-21-4 519258001 1|+9xTF PRESSER FOOT, F

50-21-5 $01295001 1|2 £ %238X35 SCREW, SM2.38X3.5

50-21-6 $19259001 1|4 x8 PRESSER FOOT, B

50-21-7 140530002 1| % %238 SCREW, SM2.38
<31-6B,7B>

50-25 530898001 1x4xTs 3 PRESSER FOOT ASSY

50-25-1 $30900001 1w 2 STITCH TONGUE

50-25-2 $01295001 112 2 %x9238X35 SCREW, SM2.38X3.5

50-25-3 $30902001 1|FHy IR TR PRESSER FOOT TWIST SPRING

50-25-4 $30904001 2|49 IFBY YT R SCREW, PRESSER FOOT SUPPORT

50-25-5 $19311101 HERFS S 5 & 377 PRESSER FOOT SUPPORT SCREW

50-25-6 062670712 1|+ ~3357-40X7 SCREW, PAN SM3.57-40X7
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E. &) BAf% /Feed mechanism/Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién
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E. &) % / Feed mechanism/ Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

-20-

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM
1 $39578001 I EV DL ECCENTRIC WHEEL ASSY
1-1-1 047301242 2(x7 )9 AW3 PIN, SPRING AW3
1-2-1 047301242 12TV T e AWS PIN, SPRING AW3
1-3 $39585001 1NSFIVYRFAZTYIHRR TWIST SPRING
1-4 $39586001 182 b X223 SCREW, M3
2 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
5 $39673020 185291 b BALANCE WEIGHT
6 012060632 2|7F+ES6X6 SET SCREW, SOCKET (FT) M6X6
8 $39589021 1MAo V95773 FEED ARM ASSY
8-1 018061632 1|7+ %1 b6x16 BOLT, M6X16
9 $39674001 1N VFIA LV ERL Ty FEED ADJUST SHAFT
10 $39675001 1Feo o983 SPRING
1 081005070 1|lov>9ps O RING, P5
12 025710232 1ESY¥HRXRFILY476 WASHER, PLAIN M 4.76
13 025710232 NeSY¥HxrFaa76 WASHER, PLAIN M 4.76
14 048040342 1|~ 2TE4 RETAINING RING, E4
15 $39676021 e AP FEED SHAFT
16 $39677021 1A 211.1147 BUSH, 11.11-17
17 $39678021 NEFA P EE NN FEED SHAFT BUSH, L
18 $30562000 1|42 WASHER
19 048090342 1|+ 2x7€9 RETAINING RING, E9
20 $39679001 1AV T 728074 FEED SHAFT BUSH CAP, L
21 081020070 1oy > 4pr20 O RING, P20
22 060400612 3|/¢1 > FMmaxe SCREW, BIND M4X6
23 $39680001 HEFAEEE B FEED BAR ASSY
24 $38312050 VEREE VU Fi=k4 FEED LIFTING SLIDE BLOCK
25 081010070 1oV 7pP10 ORING, P10
26 $39683000 1MFoVg1nsd< FEED BARSLIDE BLOCK
27 $39684021 NERAE EE A=k %) FEED BAR SLIDE BLOCK SHAFT
28 $39685001 1Y bHS5— SET SCREW COLLAR
29 012400432 1|7+ ES8xa SET SCREW, SOCKET (FT) M4X4
30 520530001 1|4 % WASHER
31 061350616 1|45 a35%6 SCREW, FLAT M3.5X6
32 012400832 1|7+ E 54x8 SET SCREW, SOCKET (FT) m4X8
33 $42042021 1|oaxoUsF MAIN FEED ARM
34 018061632 1|7+ #®1 r6x16 BOLT, M6X16
35 $39773001 1oaxsVu sy MAIN FEED LINK ASSY
36 $39690021 1|¥H 2 WASHER
37 $23360001 1|4 b 5X15 BOLT, M5X15
38 $02573000 1542 WASHER
39 $39691001 1[+Y b5 NUT, M5
40 $39769051 1Ny E9Fo YT 993 DIFF. FEED ARM LINK ASSY
40-1 018061632 1|7+ %I bex16 BOLT, M6X16
41 $39690021 UV ES WASHER
42 $23360001 1|4 b sx15 BOLT, M5X15
43 $38311100 1WA VELPF 1 HI— FEED BAR GUIDE COVER
44 $39686000 1AV HELT7F 1L FEED BAR GUIDE, L
45 $39687000 1[F2 V41 PLF 1R FEED BARGUIDE, R
46 $39688001 EPVEEE L 5 FRAGMENT PROTECTOR PLATE
47 520526000 3|FKw T 14 FRAGMENT PROTECTOR PLATE
48 018400832 6|7+ haxs BOLT, SOCKET M4X8
49 025040132 2|ESHHRXL T4 WASHER, PLAINS 4
50 $39692021 1Yy E9FaneyYLy DIFFERENTIAL FEED ADJUST LINK
51 $20543101 PZE ¥ SCREW, M5
52 $20544000 AP A At DIFFERENTIAL LINK LEVER
53 018061432 1|7+ %L b6x14 BOLT, SOCKET M6X14
54 $39593021 A EE R IZACE B DIFF. FEED ADJUST LEVER ASSY
54-1 $39596021 1|=L+Y b6 NUT, ROUND M6
55 $20547001 -z SPRING
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E. %' R /Feed mechanism /Transportvorrichtung / Mécanisme de |'entrainement
/ Mecanismo de la alimentacién
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E. %" B4R/ Feed mechanism / Transportvorrichtung / Mécanisme de l'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY [ NAME OF PARTS RM|
56 081005670 1oV > JpPws O RING, PWS5
57 047502242 1NAFVLTELAWS PIN, SPRING ROLL AW5
58 $39693001 AL PELEEDEE] DIFFERENTIAL STITCH CONTROL
59 $20548001 2|h5— COLLAR
60 018061632 2|7+ K F6X16 BOLT, M6X16
61 $25818001 2|F39EYLIS—2 YN STOPPER FOR ADJUST LEVER
62 060350812 2|51 > K35%8 SCREW, BIND M3.5X8
63 025350332 2IESHHRXA 135 WASHER, PLAIN L 3.5
64 539694021 1My bxyvy~vs SET SCREW KNOB
65 $39695001 ey bxy SET SCREW
66 520560001 1S x5H% SPRING WASHER
69 $23628001 HWoaxgVRrY s MAIN FEED DOG SET BRACKET
70 $23621101 1]4L b 358 BOLT, M3.5X8
75 X Woaxs vy MAIN FEED DOG ASSY
75-1 060630712 1]/¢1 > K 238-56X7 SCREW, BIND SM2.38-56X7
76 $23621101 1|4 F35x8 BOLT, M3.5X8
77 X Ak 2 A DIFFERENTIAL FEED DOG
78 $23621101 1]# o k35x8 BOLT, M3.5X8
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F. EX X T4 ZX@E%/Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla
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F. X ZX-TF X XB&R / Knife machanism / Messer / Mécanisme du couteau
/ Mecanismo de la cuchilla

REF.NO. CODE Q'TY BL Ao NAME OF PARTS RM

2 520571101 N7 x249F9y 5 UPPER KNIFE DIFFERENTIAL ARM

3 155247000 1MNEZANY— DUST SEAL

4 539704021 oo xzxanL UPPER KNIFE BUSH L

5 $39677021 1A2m11.0197 BUSH, 11.11-17

6 543527001 NeYbhS—273 SET COLLAR ASSY

6-1 012060632 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6

8 520574001 N7 ARTxRFY b NUT

9-1 520575001 I EFE £ UPPER KNIFE HOLDER

10-1 062401212 1|F~aax12 SCREW, PAN M4X12

1" 025040132 1lesH¥Hxoavg WASHER, PLAINS 4

15-1 144074300 U CEYS UPPER KNIFE

16-1 523621101 1|4 k35x8 BOLT, M3.5X8

17 $39706001 U PEREFIVNE X &t LOWER KNIFE HOLDER

18 062060812 1|4 ~26x8 SCREW, PAN M6X8

19 $39707001 UPERFINNE X @ PL rt LOWER KNIFE HOLDER GUIDE

21 062060812 2|+ ~26x8 SCREW, PAN M6X8

22 X IPEE W LOWER KNIFE

25 $39708001 HPZEFE & = LOWER KNIFE PRESSER

26 017500812 1]|#JL k5X8 BOLT, M5X8

27 $20585001 U PEREFARDY X EFLE SPRING

28 $39709021 P EV V¥ SPRING HOLDER

29 062400812 1| ~24axs SCREW, PAN M4X8
<#F> <RED>

30 539696011 1Yo 2A2953>20YF%30 UPPER KNIFE CRANK ROD ASSY, O
<> <BLUE>

30 $39696012 1972295220V EK%30 UPPER KNIFE CRANK ROD ASSY, O

30-1-1 018401622 2|7 FFI b ax16 BOLT, SOCKET M4X16

30-2 539696012 1972295270V EK230 UPPER KNIFE CRANK ROD ASSY, O

30-2-1 017061612 1|#n r6x16 BOLT, M6X16

30-2-2 118735002 1M ¥H 2 WASHER

30-3 $23342001 1|7+ FHVaxs SET SCREW, SOCKET (CN) M4X5
<EHNA/rTVar> <FORBULKY,HEAVY >

9-2 $20576001 1972 248% UPPER KNIFE HOLDER

10-2 062401612 1| ~2amax16 SCREW, PAN M4X16

12 $20577001 MY EFE R & UPPER KNIFE PRESSER

13 520578101 NCEFER X UPPER KNIFE PRESSER PLATE

14 025030132 1eS>H¥HxLT 93 WASHER, PLAINS 3

15-2 X 1Hho A2 ANGLE KNIFE

16-2 062300412 1|4 ~23xa SCREW, PAN M3X4
<*tToariN-vy> <OPTION PARTS >

15-2 520896101 1| Ho A HEIR ANGLE KNIFE, NARROW

15-2 520897101 UEPEFE ¥ 5] ANGLE KNIFE, NARROW WAVE EDG

15-2 $20579101 UEFEFRin ANGLE KNIFE, WIDE

15-2 $20898101 HUho A2 WRELEP ANGLE KNIFE, WIDE WAVE EDGE

wERHMEOy Fi2. Re (Re-Taniif) nma e TIREfTE LTV ET,
CENOBICRBEMRBOL. BRI-FEEELTTFEL,

% The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

¥ Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

7 Le vilebrequin et la bielle doivent &tre choisis et montés sur des pidces de la méme couleur (2 types; rouge et vert).
Veiller & bien vérifier la couleur avant d’indiquer le code numéroté de piéce.

¥ El cigliefial y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).
Antes de especificar el c6digo de pieza se debe verificar el color.
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G. kL —/3Bdf% / Over looper mechanism / Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior
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G. k) —/ Bk / Over looper mechanism / Oberen Greifer / Mécanisme du boucleur supérieur
/ Mecanismo del presilladora superior

WwEEBEO Y FiF. A (R Ten2f) 0Ms e TRIRBITELTVWET,
TENDICBEEMIBOL. MR- FEEELTTE W,

¥ The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

¥¢ Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

7% Le vilebrequin et la bielle doivent &tre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).
Veiller a bien vérifier la couleur avant d'indiquer le code numéroté de piéce.

¥ Elcigliefal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojas y azules).
Antes de especificar el c6digo de pieza se debe verificar el color.

-26-

REF.NO. CODE__|qTv £ Ad NAME OF PARTS RM|

2 $20598000 | 2(OV K7L K ROD STOPPER

3 $39717021 | 1|9 70 —NnY s X 5F OVER LOOPER SHAFT BUSH, F

4 $39677021 | 1[xs#ana147 BUSH, 11.11-17

5 $39718021 | 1{"7n-nsy OVER LOOPER SHAFT

6 $43527001 | 1[evr5n5-43 SET COLLAR ASSY

6-1 012060632 2| 7+ E>6X6 SET SCREW, SOCKET (FT) M6X6

10 018061432 2|7 FKI F6X14 BOLT, SOCKET M6X 14

1 155247000 | 1[gzxks-n DUST SEAL

12 b3 U ERZE OVER LOOPER

13 012400432 | 1|77k >axa SET SCREW, SOCKET (FT) M4X4

14 118550001 [ 1j3vvsee DOWELPIN
<#> <RED>

19 $39715011 | 1|9 7A—1DY K2 IHE OVER LOOPER CONNECTING ROD
<#> <BLUE>

19 $39715012 | 1|7 70-n0Y K7 3HE OVER LOOPER CONNECTING ROD

19-1-1 018401622 | 4|7+ #u hax16 BOLT, SOCKET M4X16

19-2 018061432 [ 1|7+ rexia BOLT, SOCKET M6X14
<N{YTrE> <FOR HIGH-LIFT>

8 $30562000 11¥%5% WASHER

9-1 $38313001 | 1|77 —n%a7 3sH OVER LOOPER MECHANISM ASSY, SH

9-1-1-1 $23342001 [ 1[7+ k7 Vaxs SET SCREW, SOCKET (CN) M4X5

9-1-1-2 017061612 |  1|# . r6x16 BOLT, M6X 16

9-1-1-3 118735002 [ 1|44 % WASHER

9-1-1-4 155162001 1A~x-% SPACER

9-1-2-1 $38320000 | 1|7 7A-NPrFoAyI OVER LOOPER GUIDE HOLDER

9-1-2-2 520355002 2|2 A% 3X85 SCREW, M3X8.5

9-1-3 $29700000 2|9 7N =NPLFLTINb OVER LOOPER GUIDE FELT
<BNITUTLE> <FOR EXTRA HIGH-LIFT>

9-2 538322001 1770 —n%059 3E OVER LOOPER MECHANISM ASSY, E

9-2-1-1 523342001 117+ b #Yaxs SET SCREW, SOCKET (CN) M4X5

9-2-1-2 017061612 1]4L +6x16 BOLT, M6X16

9-2-1-3 118735002 11¥%5% WASHER

9-2-1-4 155162001 1| ZA~A=% SPACER

9-2-2-1 538320000 1NITN=—NTPor1t4T OVER LOOPER GUIDE HOLDER

9-2-2-2 $20355002 | 2[s %% 3x85 SCREW, M3X8.5

9-2-3 $29700000 | 2|7 TA—NTFLFLTINE OVER LOOPER GUIDE FELT

185-N21-307



H. TJL— /3% / Under looper mechanism / Unterer Greifer
/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

185-N21-308
-27-




H. ™) — /3 B{R / Under looper mechanism / Unterer Greifer
/ Mécanisme du boucleur inférieur / Mecanismo del presilladora inferior

REF.NO. CODE Q'TY ErAq NAME OF PARTS RV
3 520598000 2(AYFILEX ROD STOPPER
5 520622001 Hoan=-nsy UNDER LOOPER SHAFT
6 523626001 1| FH = WASHER
7 017060812 1|4 k6x8 BOLT, M6X8
8 $39728021 1o aN=iNT 9 X5 IF UNDER LOOPER SHAFT BUSH, F
9 539677021 122011117 BUSH, 11.11-17
10 155247000 1NEANS =0 DUST SEAL
11 $20625001 HNoaN—N YU da UNDER LOOPER HOLDER
12 523614101 11752 JKN bsx1a BOLT, M5X14
13 148782001 1| A~—% SPACER
14-1 520627001 1oar—n UNDER LOOPER
14-2 540866001 12— UNDER LOOPER
15 060351012 1]7¢1 > K3.5X10 SCREW, BIND M3.5X10
WA VAN FOR "HIGH-LIFT"
<FHE> <RED>
16 $39720011 1|20 —-/1n0Y K2 20SH UNDER LOOPER CONNECTING ROD gAY
<®%> <BLUE>
16 $39720012 1|8 —v0Y K7 20SH UNDER LOOPER CONNECTING ROD pAd
16-1-1 018401622 4|7+ #FI Faxie BOLT, SOCKET M4X16
16-2 018061432 1|7 FkI b6x14 BOLT, SOCKET M6X14
"BNAIUT A" FOR "EXTRA HIGH-LIFT"
<F> <RED>
17 $39722011 1oan—-nnY FY 30E UNDER LOOPER CONNECTING ROD s
<H> <BLUE>
17 $39722012 1Moer—-0Y K7 30€ UNDER LOOPER CONNECTING ROD 7
17-1-1 018401622 4|7+ K b axi6 BOLT, SOCKET M4X16
17-2 018061432 1|7+ KN b6x14 BOLT, SOCKET M6X14

wHEB#MEOy Fi3. A& (Re- a8 ottt ELTVET,
TENOBICEEEMBOL. BRI-FEEELTTFEW,

7% The crank shaft and rod are to be selected and installed to parts of the same color (2 types; red and blue).
Be sure to check the color before specifying the part no.

¢ Die Kurbelwelle und die Stange miissen mit Teilen der gleichen Farbe kombiniert werden (zwei Typen; rot und blau).
Vor dem Angeben der Teilenummer muB daher die Farbe kontrolliert werden.

7¢ Le vilebrequin et la bielle doivent &tre choisis et montés sur des piéces de la méme couleur (2 types; rouge et vert).

Veiller & bien vérifier la couleur avant d‘indiquer le code numéroté de piéce.

¢ ElciglieMal y la varilla se deben seleccionar e instalar con las piezas del mismo color (dos tipos; rojasy azules).
Antes de especificar el c6digo de pieza se debe verificar el color.

-28-
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). %&3mR878 B8R / Lubrication / Schmierung / Lubrification / Lubricacién

(P

" ﬁ*w
| i
% HE L

Cossh el
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~—

185-N21-350
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J. ¥R / Lubrication / Schmierung / Lubrification / Lubricacion

-30-

REF.NO. CODE Q'TY EXA NAME OF PARTS RV
1 520655101 L P WORM
2 012500532 2|73+ ES5X5 SET SCREW, SOCKET (FT) M5X5
3 $39743001 1h5- COLLAR
4 539597001 1frOATKRT Y3 PUMP ASSY
4-1 520657001 1ot —Lk1-0 WORM WHEEL
4-2 012400432 2(7rE>axa SET SCREW, SOCKET (FT) M4X4
4-3 539599001 1|&>70-4-73% PUMP INNER ROTER ASSY
4-4 539598000 1R THr—2 PUMP CASE
4-5 539601000 1&r78474% PUMP BODY COVER
4-6 062400812 3|#+~2axs SCREW, PAN M4X8
4-7 539602000 1antw OIL FILTER
4-8 $39603001 HEERE R S OIL FILTER FLANGE
49 062401212 1}F~24x12 SCREW, PAN M4X12
6 018061432 2|7 F K b6X14 BOLT, SOCKET M6X14
7 $39744021 1Intantr7vx+ OIL PIPE JOINT
8 539745001 1NEzrFa-J73 OIL TUBE ASSY
8-1 147942001 21IEZNVFa—T b A AR STOP RING
9 520199001 L AR S=PAL VAL 34 OIL PIPE JOINT
10 $39747001 1NE=WFa-F3 OIL TUBE ASSY
10-1 147942001 2|1z Fa—J A A2 STOP RING
1 539751021 1¥2oanga7 OIL PIPE
12 $39744021 LI AR = TAC P AVE 3o OIL PIPE JOINT
13 539749001 1N|E=rFa-F73 OIL PIPE ASSY
13-1 147942001 2lE-WFa-—T b2 K2 STOP RING
14 520199001 PAAY g=PAR GV AVE &3 OIL PIPE JOINT
15 539752021 1|avy Fxamant OIL PIPE
16 012400432 117+ ES>4xa SET SCREW, SOCKET (FT) M4X4
17 012060632 1|7+ ES>6x6 SET SCREW, SOCKET (FT) M6X6
18 148084001 NA1NF—-I7F OIL GAUGE WINDOW
19 520668000 L AVE Sy RV A ) NEEDLE BAR LINK FELT
20 061400812 1|% 5 amaxs SCREW, FLAT M4X8
21 520671000 117 2 %100 WICK (L= 100)
22 520671000 117 2 %100 WICK (L= 100)
23 520669000 17xznb FELT
24 060400812 1751 > Fmaxs SCREW, BIND M4X8
29 543523000 1N710a-23 OIL FILTER ASSY
29-1 543521000 1|asEyD OILFILTER, D
29-2 543522000 1Mr17108— OIL FILTER

185-N21-350



K. %iAFR% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

4 45 40 41

AL S

185-N21-418
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K. ReAFRR / Thread tension / Faderspannung / Tension du fil / Tension del hilo

-32-

REF.NO. CODE Q'TY B x4 NAME OF PARTS RM|
1 538328051 LIPS Ak | MAIN THREAD GUIDE
9 520676001 414 FFa 7Ky TENSION STUD
10 520677000 414 b FIAVSHYSTING TENSION DISC FELT
1 $20673001 8|1 bFa Y TENSION DISC
12 110832009 414 bFIAGIYSTING TENSION DISC FELT
13 144103009 4|1 +bFIAVHIAYT TENSION DISC PRESSER
14 520678001 2|1 FFIATIIRFRL TENSION SPRING, L
15 520679001 2|1 FFAT DM TENSION SPRING, M
18 520681000 LI A Sk i E WASHER
19-1 520682103 A bFIIIFY b *K TENSION NUT, RED
19-2 520682101 A FIoorv+ ke TENSION NUT, LIGHT BLUE
19-3 520682104 11 rFa923v+ B TENSION NUT, YELLOW
19-4 520682102 T bFasoryr B TENSION NUT, GREEN
21 146592001 2[4 b7 FANLT THREAD GUIDE PIPE
22 523452002 2|7FrEeF4ax3.2 SET SCREW, SOCKET (FT) M4X3.2
23 520684101 WA NPLFLFRSIA THREAD GUIDE BRACKET
24 060400612 2[/31 > FMmaxe SCREW, BIND M4X6
25 520685001 Noa—N1 b PLF AR UNDER LOOPER THREAD GUIDE, R
26 520686001 17— q b7+ 1R OVER LOOPER THREAD GUIDE, R
27 523418002 2|2 A % T8X5 SCREW, M4X5
28 521133001 22 =13F L ELR OVER LOOPER THREAD TAKE-UP, R
29 521134001 128N —NnFLELR UNDER LOOPER THREAD TAKE-UP,R
30 060300412 11781 > FM3Xa SCREW, BIND M3X4
31 $21135001 1=—nFrE2L LOOPER THREAD TAKE-UP, L
32 060400612 2[/34 > FMaxe SCREW, BIND M4X6
33 521137001 1=t b7oF1m LOOPER THREAD GUIDE, M1
35 521136101 oo —ntbPo+1L OVER LOOPER THREAD GUIDE, L
36 060400612 1784 > FMaxe SCREW, BIND M4X6
37 520687001 N —INL bPUF AL UNDER LOOPER THREAD GUIDE, L
40 $21129001 AVE STk §: NEEDLE THREAD GUIDE, B
41 060400612 1731 > FMaxe SCREW, BIND M4X6
42 521130001 1(hUtbFrEXA NEEDLE THREAD TAKE-UP, A
43 060400612 2{/51 > FMaxX6 SCREW, BIND M4X6
44 521128001 HNAYLIrFLF1A NEEDLE THREAD GUIDE, A
45 060400612 1781 > FMaxe SCREW, BIND M4X6
46 538330050 LIAVE GUE &= ¥ - R NEEDLE THREAD PRESSER HOLDER
47 146427001 2(7F b A XT38 3 SET SCREW, SOCKET (CP) SM3.18
48 520689001 LI AU &/ % by NEEDLE THREAD PRESSER COLLAR
49 $20690001 LIAVE S &= 2A¢ SPRING
50 520691001 HAVESE S =X & NEEDLE THREAD PRESSER PLATE
51 520692001 LI AVE SV NEEDLE THREAD GUIDE
52 060300512 11754 > FMm3X5 SCREW, BIND M3X5

185-N21-418



L. $1/4#4E® / Needle cooler / Nadelkiihlungsvorrichtung
/ Mécanisme du refroidisseur d"aiguille / Mecanismo del enfriador de aguja

<AT>aiN—"J /OPTION PARTS>

185-N21-124
M . & £ EARIR / Gimp guide mechanism / Schnurfiihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo

37 B e A
38 ! / \
| | I
| l |
| : |
| |
| | | O
I I |
| | I
: 1-1—] |
| I I
| I |
| | I
| ! '
| 1-1-2l
| : I
: | 1-1-1—RU !
| )
i §©§I
| :
. )

185-N21-220
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L. §t/%%N4%i / Needle cooler / Nadelkiihlungsvorrichtung
/ Mécanisme du refroidisseur d'aiguille / Mecanismo del enfriador de aguja

REF.NO. CODE |qTY B Ao NAME OF PARTS RV
<t7var@> <FOR OPTION>
1 543524001 1|hULtxv2ey o NEEDLE COOLER SET, O
1-1 520453001 1|70 r44143 FELT SUPPORT ASSY
1-1-1 $20460000 IPVEPEPY YL SILICONE TANK CAP
1-2 $23418002 2|v %z Yaxs SCREW, M4X5
1-3 060401012 1{7¢1 > Fmaxio SCREW, BIND M4X10
1-4 506704001 IPPEPEES SILICONE OIL
1-5 $20322101 1= hi8—s FRONT COVER, S
185-N21-124
M. £ EEARBR / Gimp guide mechanism / Schnurfihrung / Mécanisme de guide-fil
/ Mecanismo guia del hilo
REF.NO. CODE |qTy B Ao NAME OF PARTS RVH|
1 $20130009 11 ras8193290% COTTON STAND WITH SCREW
1-1 $20131009 11 ras41423 COTTON STAND ASSY
1-1-1 $20134001 1|2 # % Swa76-2aX10 SCREW, W4.76-24X10
1-1-1 $20135001 1|11 ra5%y SPOOL PIN
1-2 034422006 | 2|+2%35E2a1x20 WOOD SCREW, FLAT 2 M4.1X20
185-N21-220
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N.7—77 414> 4 —BlR/Tape winder mechanism / Bandaufwickelvorrichtung
/ Mécanisme de I'enroouleur de ruban / Mecanismo bobinador de cinta

37
38

185-N21-221
P. Z v /N—F{% /Lapper mechanism/Falz-mechanismus/Mécanisme a rabat
/ Mecanismo de solapado
37
38
g 2
3
1
4 <’§<
4
185-N21-239
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N.7—7741 >4 —H{%/Tape winder mechanism /Bandaufwickelvorrichtung
/ Mécanisme de I'enroouleur de ruban / Mecanismo bobinador de cinta

REF.NO. CODE a7y ErAq NAME OF PARTS RV
1 143767002 | 1|7-77124-43 TAPE WINDER ASSY
1-1 143980001 ICEEES SCREW
1-2 108494001 ICEPES WASHER
1-3 108495001 R ESY £ N SPRING
1-4 100136001 A PN TENSION NUT
2 101118001 | 2|7/ E % % Y4.5x20 WOOD SCREW, ROUND M4.5X20
185-N21-221
P. T v /Y—Bi{R/Lapper mechanism / Falz-mechanismus/Mécanisme a rabat
/ Mecanismo de solapado
REF.NO. CODE  {q'TY 2o NAME OF PARTS RV
1 521318000 [ 1|3vn-23 LAPPER ASSY
2 062400812 | 2|+~2axs SCREW, PAN M4X8
3 025040232 | 2|e5¥HxFava WASHER, PLAIN M 4
4 $25019001 159n—Fkgq LAPPER BASE
5 $23651002 | 2|7+ ESexekv X SET SCREW, SOCKET (FT) M6X5
185-N21-239
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Q.7 7 7 — &l / Ruffling attachment/ Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

34 |
37
38 |

i o T A S St i B S e v v g o T N

185-N21-230
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Q.7 7 7 — =il /Ruffling attachment/ Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

-38-

REF.NO. CODE Q'TY ELxAo NAME OF PARTS RV
A $30134001 11575-23 RUFFLER ASSY
1 $25006001 15 725-vuFs3 RUFFLER ATTACHMENT ASSY
1-1 521294001 IIEE R RUFFLING BLADE BRACKET
1-2 $21295001 IEF & S B 272 RUFFLING BLADE BASE SHAFT
1-3 521305001 sz SPRING BASE
1-4 $23777101 21787V % b A2 T6 SET SCREW, M6
1-5 520676001 11 bFayvEYy TENSION STUD
1-7 $23775001 a1z COILSPRING
1-8 520681000 1FIainKxyI¥FHx WASHER
1-9 520682105 1M1 bF3A9 957V b TENSION NUT
1-10 $25005001 1&#vyx4x RUFFLING BLADE
1-11 144784001 1% HIHFH2 WASHER
1-12 062300812 2|+~23x8 SCREW, PAN M3X8
1-13 $21297001 S 75—vaFrUYraq RUFFLER BASE
1-14 $21306001 114226 STUD SCREW 6
1-15 $21307001 2|12 ¥ H X WASHER, SPRING
1-16 $21298001 INEE B VD o RUFFLING BLADE GUIDE
1-17 062350812 1|#~203.5x8 SCREW, PAN M3.5X8
1-18 $21299001 1%or41745 CLOTH PRESSER BAR LIFTER
1-19 $23651002 2|7 FES6X6k U A SET SCREW, SOCKET (FT) M6X5
1-20 521300001 TN ENVNYYS 14 HANDLE SET PLATE
1-21 021060302 1|+v r32 36 NUT, 3 M6
1-22 062401612 1|+~2amax16 SCREW, PAN M4X16
1-23 021400212 11292+ ba NUT, 2 M4
1-24 521301001 1N FLEFDIR SPRING
1-25 $21302001 HEPZE 2L VAT SPRING PLATE (U)
1-26 062350612 1{+~2aM3.5X6 SCREW, PAN M3.5X6
1-27 $21303001 UEPZEE TN EIAL I SPRING PLATE (D)
1-28 062350512 2{#~23.5X5 SCREW, PAN M3.5X5
1-29 $21304001 1|h5- COLLAR
2 018401632 1|7+ # I bmaxie BOLT M4X16
3 018401032 17+ #H I bax10 BOLT 4X10
4 521590000 11&#8v7o31 RUFFLER GUIDE
5 $23418002 2| AT axs5 SCREW, M4X5
6 $23779001 1k HANDLE
7 021060302 1l+v 326 NUT, 3 M6
28 102707002 2| H % WASHER, PLAIN 4
B $43530001 115375—F9ITLL KMo 3 RUFFLER INTERLOCKING PARTS SET
8 $21310001 1HExIxHTTH CLOTH PRESSER BAR LIFTER LEVER
9 $21311001 NEREV L L PRESSER BAR LIFTER BRACKET
10 $21312001 1{e>6.35 PIN 6.35
1" 012060632 1|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
12 062350812 2[+~203.5xX8 SCREW, PAN M3.5X8
13 $39795001 1719 -b Y14 WIRE SET PLATE
14 $21314001 1M7L TNoT219-493 FLEXIBLE WIRE ASSY
15 $23774001 1143235 SHOULDER SCREW, M3.5
16 $21315001 11242V KMma STUD M4
17 021400212 122+ Y ra NUT, 2 M4
18 $21316001 1N71¥ =2 bpyn- WIRE STOPPER
19 012400432 1|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
29 $39796001 1A= SPACER

185-N21-230



Q.7 7 7 — 4l / Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

33
34
37
38

FLf /FOR SEMI-SUBMERGED

20-1-13

20-1-12
20-1-1

20-1-11

20-1-4  20-1-6

#7S a38— /OPTION PARTS

£/ /FOR FULL-

—_—— e — — ——— — e e e — — e — . e . e ———— e ————— —

T

20-2-13  20-2-12 20-2-12 20-2-n1

SUBMERGED

20-2-1

O

5 20
! O
[-———— _—T—ﬂ 20-2-
l
; 20-2 % : @ 25 29
- B
I
______________ .
185-N21-230
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Q.5 7 5 — il / Ruffling attachment / Krauselvorrichtung / Accessoire pour fronces
/ Accesorio de fruncido

REF.NO. CODE [q7y ErAA NAME OF PARTS |
<A > <FOR SEMI-SUBMERGED >
C $30135001 1Ky Fameveyr DIFFERENTIAL FEED ADJUSTER SET
20-1 $21373001 1|4 k9Famevss DIFFERENTIAL FEED ADJUSTER ASSY
20-1-1 155197101 1le¥P53a5s9% KNEE LIFTER SHAFT BRACKET
20-1-2 $21375001 HEEPZ KNEE LIFTER SHAET
20-1-3 155199101 1e¥rPrv&s KNEE LIFTER BRACKET
20-1-4 017781012 |  2|#. r635x10 BOLT, SM6.35X10
20-1-5 148797001 1le¥PH 857595 KNEE LIFTER BAR (S)
20-1-6 014780622 1|7+ b xxT6357 K3 SET SCREW, SOCKET (CP) SM6.35
20-1-7 148798009 1le¥ 770 KNEE LIFTER PLATE (L)
20-1-8 100463001 BEEIA L) BOLT, SM7.94
20-1-9 $21376001 1le¥7PFrL(- KNEE LIFTER LEVER
20-1-10 017781012 |  2|# r635x10 BOLT, SM6.35X10
20-1-11 $21377001 1|le¥P5L/0—ick SPRING
20-1-12 $21378001 EEPZE S ¥ COLLAR
20-1-13 017781012 4|K I +6.35X10 BOLT, SM6.35X10
21 $21379001 1lesrrusy CONNECTING BAR
23 062401012 |  4|+~amax10 SCREW, PAN M4X10
25 021400202 | 2[2v2+v ra NUT, 2 M4
<2AXA> <FOR FULL-SUBMERGED >
D $30135002 1|49 Famevey DIFFERENTIAL FEED ADJUSTER SET
20-2 $21380001 14 roFameyunsrss DIFFERENTIAL FEED ADJUSTER ASSY
20-2-1 155197101 1le¥P73avs94 KNEE LIFTER SHAFT BRACKET
20-2-2 $21375001 UEEPZ KNEE LIFTER SHAET
20-2-3 155199101 1le¥ Py &> KNEE LIFTER BRACKET
20-2-4 017781012 |  2|#. re35x10 BOLT, SM6.35X10
20-2-5 148797001 1le¥FPhrassos KNEE LIFTER BAR (S)
20-2-6 014780622 17+ 2256352 %3 SET SCREW, SOCKET (CP) SM6.35
20-2-7 148798009 1le¥77L KNEE LIFTER PLATE (L)
20-2-8 100463001 1|ho%0 k794 BOLT, SM7.94
20-2-9 $21376001 1HeFFFL(— KNEE LIFTER LEVER
20-2-10 017781012 |  2|#. re35x10 BOLT, SM6.35X10
20-2-11 $21377001 1e¥PFL/8—/5% SPRING
20-2-12 $21378001 EEPZAS Vi COLLAR
20-2-13 017781012 | 4% re35x10 BOLT, SM6.35X10
22 $21381001 1eyrsrusy CONNECTING BAR
23 062401012 |  4|+~amax10 SCREW, PAN M4X10
25 021400202 | 2[2v2+vra NUT, 2 M4

-40-
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R. #7454\ EMRBR / Serging attachment / Uberwendlichvorrichtung
/ Accessoire pour couture sur tissus serges / Dispositivo de dobladillo para puntadainvisible

F 72 a ~EB& / OPTION PARTS

1-9 E ?ﬁlﬂ
. =
i)

1-3

1-8

185-N21-236
S. /Ny 7 2y 7 B8R /Back-tacking / Riickwirsheftvorrichtung / Point d’arrét
/ Pespunte de revés

185-N21-237




R.#N A ) EMMIR / Serging attachment / Uberwendlichvorrichtung
/ Accessoire pour couture sur tissus serges / Dispositivo de dobladillo para puntada invisible

REF.NO. CODE  [qQTv £ xq NAME OF PARTS RM
1 $21336001 | 1|zznsvsavxss EDGE GUIDE ASSY
1-1 $23896001 | 1|vamxruvsrrs EDGE GUIDE SET PLATE
1-2 §23773001 | 1|#>2va SHOULDER SCREW, M4
1-3 146598001 | 1|/s2##2 WASHER, SPRING
1-4 23897001 | 1|vamxruvsrrsasyx EDGE GUIDE SUPPORT
1-5 021400212 | 1[2v27v ra NUT, 2 M4
1-6 $21341001 | 1[{xrvn- STOPPER
1-7 062300512 | 1|+ ~a33xs SCREW, PAN M3X5
1-8 146762001 | 1|7FnAuvanx EDGE GUIDE
1-9 062350612 |  1[#~am3.5x6 SCREW, PAN M3.5X6
2 062401012 [  1[+~2amax10 SCREW, PAN M4X10
185-N21-236
S. /Ny 7 & v 7Bk /Back-tacking / Ruckwérsheftvorrichtung / Point d'arrét
/ Pespunte de revés
REF.NO. CODE [qQTY Es A1 NAME OF PARTS R
1 $21335001 | 1{nToxc144T43 BACK-TACK PRESSER ASSY
1-1 $21320001 | 1[phTo=1 K% BACK-TACK BLADE HOLDER
1-2 $09234001 | 1[nzovx1x2 BACK-TACK KNIFE
1-3 $09235001 | 1[rzoxrxz4¥4x BACK-TACK KNIFE PRESSER
1-4 012400832 | 2|7+ E>axs SET SCREW, SOCKET (FT) M4X8
1-5 $21321001 | 1|pTox1A4T 14 BACK-TACK PRESSER PLATE
1-6 $21322001 [ 1[4 Trato%y PRESSER PLATE SHAFT
1-7 116794001 | 1|+ os5% SPRING, COMPRESSION
1-8 $21324001 | 2|#4Trs7ameyrv s PRESSER PLATE ADJUST NUT
2 025040132 | 1|e5¥#223a9a WASHER, PLAIN S 4
3 060401012 |  1[st1> Kmaxto SCREW, BIND M4X 10
4 $21315001 | 1[z%v Kma STUD M4
5 021400212 | 1[2v2+v ra NUT, 2 M4
6 $21316001 | 1[71v—2 pyn— WIRE STOPPER
7 012400432 | 1|7+E5axa SET SCREW, SOCKET (FT) M4X4
8 $21314001 | 1({7L%9Tn714 -3 FLEXIBLE WIRE ASSY
9 $23774001 | 1|#>%v3s SHOULDER SCREW, M3.5
10 $39797001 | 1|1 ranx k&4 TENSION RELEASE BASE
11 $39798001 | 1|1 bz x14 TENSION RELEASE PLATE
12 $39799001 | 1[n5- COLLAR
13 025040232 | 1|eS¥#zFama WASHER, PLAIN M 4
14 062401212 |  1[3~24x12 SCREW, PAN M4X12
15 $21326001 | 1|1 r#/5% THREAD RETAINER
16 062300512 | 2[#~=3xs SCREW, PAN M3X5
17 $39800001 | 1|1 rzuxEFI/5 SPRING
18 $39796001 1|AX—¥ SPACER
185-N21-237
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O MRADBMBEBT I LHFBVET,

© Anderungen in der Aufstellung der Mitgelieferten
Zubehdre sind vorbehalten.

© The details of included accessories are subject to change.

© Les détails des accessoires inclus sont sujets 3 des changements.

© Los detalles des accesorios incluidos pueden variar.
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-44-

REF.NO. CODE |[q7y EL AL NAME OF PARTS RM]

1 B 2|3 v Upexe7 NEEDLE DCX27

4 P 1|08 22 LOWER KNIFE

5 101572101 1|% %7 255%x190 SCREW DRIVER, 5.5X190

7 $01943001 Henskmarver16 SCREW DRIVER, 1.6

8 142002001 1|6h 2 K 282 HEXAGONAL WRENCH, 2

9 149570001 1l6h 2% 2185 HEXAGONAL WRENCH, 5

10 $23356001 1|x#izxL > Faxio DOUBLE WRENCH, 8X10

11 $23363001 1|z21n+6 WRENCH, 6

13 117466000 ey b PINCETTE

18 S06701000 IEVERE TN POLY OILER ASSY

19 145277205 IERS DY, OIL TANK

24 142262001 1|74 UFy 3 CHAIN, F ASSY

25 122991001 1|7v5erxu74n ACCESSORY BAG

27 $20718000 b Tmsy HEAD PLATE

29 $35997001 4|H 2 2 K K 8xss BOLT, M8X85

31 213650001 4]72.3%8.5x385T WAGSHER, 2.3X8.5X38ST

32 028080242 | 4|/<x¥ 4228 WASHER, SPRING 2-8

33 021080106 | 4|+v r13 18 NUT, 1 M8

40 $20769000 1|lya-3 FUNNEL

41 144225002 1|k THc— HEAD COVER

48-1 147919001 B RUBBER CUSHION

48-2 147919002 | 3{%®>>o T4 RUBBER CUSHION

56 183797009 1|428-v2-}ps3 DUSTER CHUTE ASSY

57 031411304 | 3|vnE4 241x13 WOOD SCREW, ROUND M4.1X13

58 $23353001 1|28 -Y21— p44Ts DUSTER SHOOT SUPPORT, S

59 062400612 | 2|+~2amaxs SCREW, PAN M4X6

60 025040332 | 2|es5¥#x414 WASHER, PLAIN L 4

65 $38302020 1|~ k5= BELT COVER

66 062061412 | 3|+~a6x14 SCREW, PAN M6X14

67 $20412000 1|36t>37 RUBBER CAP, 3.7

69 147893009 UERE 3220 T (S——

70 021400106 | 2|3V br1v2a | eeeeeeeeees

71 062401406 | 2[+~zax1a |t

72 116016001 P4 O T N S (U —

91 520118101 152142 TRIMMING KNIFE

92 060300512 11754 > KM3X5 SCREW, BIND M3X5
<OPTION PARTS >

69 147893009 || et TREADLE PEDAL

70 021400106 | 2| ~------mmmmeeeeen NUT, 1 M4

71 062401406 | 2| ~=---mmmermemmee SCREW, PAN M4X 14

72 116016001 T e PEDAL STOPPER

185-N21-910
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42-15-1 o —42-15-2
42-14
CFH I bt g ol (1.0l
42-12
e 42-15-2
H—1-11-3
42-17-1
42-5 42-10-1

-10-2 =
sl g7 13

42-16-1 42—4-1
B—Aa2-4-2

*7aiN—"J /OPTION PARTS

© Les détails des accessoires inclus sont sujets & des changements.

ONERADAMBEE TSI ENHVET,
© Los detalles des accesorios incluldos pueden variar.

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten
Zubehébre sind vorbehalten.
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REF.NO. CODE Q'TY XA NAME OF PARTS RM]
42 529854109 1|4 274172 I4DTHF COTTON STAND ASSY, ADTHF
42-1 150180001 419743 SPOOL STAND BASE
42-2 150182000 4127 ==y b SPOOL MAT
42-3 126863001 42 7-nov 3 SPOOL CUSHION
42-4 $02775001 1172 €v A PIPE SCREW SET, A
42-4-1 150206002 1e>¥Hx16 WASHER, PLAIN 16
42-4-2 538648001 1162 7%+ rusB NUT, U5/8-28
42-5 504109001 HAMPoF 14T HD THREAD GUIDE SUPPORT BAR
42-6 142998101 11 b7r14 THREAD GUIDE 4
42-7 540640001 NAsant7xvyv79% COLUMN PIPE WITH CAP
42-7-1 150174000 1a5ax4yv7 COLUMN CAP
42-8 156112003 HasLnt7o COLUMN PIPE, D
42-9 150173003 U EFZ 2R COLUMN JOINT
42-10 $21798001 42T =z T€Y b SPOOL SCREW SET
42-10-1 150179002 4127 -0 8B SPOOL SHAFT, B
42-10-2 028050246 41824 H 225 WAGSHER, SPRING 2-5
42-10-3 021500106 4113+ bs NUT, 1 M5
42-11 150185009 NArPoFARNLST — THREAD GUIDE HOLDER
42-12 138843001 UVA ST VE & JOINT
42-13 502778002 2|R7 =Nk -2 SPOOL HOLDER, 2
42-14 502786002 21ZALY KN H—-o 322 THREAD HANGER ASSY, 2
42-15 540641001 HAT=NI o 2T€Y bA SPOOL SCREW SET, A
42-15-1 021500106 4113+ ks NUT, 1 M5
42-15-2 537038001 1|F~3akF¥5%14 SCREW, PAN (P WASHER) M5X14
42-15-3 $37037001 1|#~3k 5 ¥5x32 SCREW, PAN (P WASHER) M5X32
42-15-4 062501406 2|F~asx14 SCREW, PAN M5X 14
42-16 540642001 L B 2 S22 DAY SPOOL SHAFT SCREW SET, B
42-16-1 021500106 21135V b5 NUT, 1 M5
42-16-2 537038001 1>~k 5 ¥5x14 SCREW, PAN (P WASHER) M5X14
42-16-3 537037001 1|F~X3ak 3 45%32 SCREW, PAN (P WASHER) M5X32
42-17 540643001 L B B E 2 2 A0 S HOLDER JOINT SCREW SET
42-17-1 014060632 2|7+ b X6X67 K2 SET SCREW, SOCKET (CP) M6X6
42-17-2 021500106 1122+ Y ks NUT, 1 M5
42-17-3 $37037001 1|F~Xak 5 ¥5%32 SCREW, PAN (P WASHER) M5X32

<FToarn-v> <OPTION PARTS >
64 183798001 oy Fz—€Y b FULL SUBMERGED SET
64-1 520721001 ko TForyyx HEAD PLATE SUPPORT
64-2 153318201 A1h T xeNTRTHKIb BOLT
64-3 $35997001 1|h 2 %K F8x85 BOLT, M8X85
64-4 $36007001 A7 %K b 8Xss BOLT, M8X55
64-5 017085502 1|4V b M8X55 BOLT, M8X55
64-6 025080236 | 11|e>¥HxFays WASHER, PLAINM 8
64-7 028080242 AL S k] WASHER, SPRING 2-8
64-8 021080106 | 15{+v r1> 28 NUT, 1 M8
64-9 213650001 8|72.3X8.5X38ST WASHER, 2.3X8.5X38ST
64-10 520722001 1428 -Ya—-byyIL DUSTER SHOOT SUPPORT, L
64-11 060400812 20,81 > Fmaxs SCREW, BIND M4X8
64-12 060400812 3|/¢1 > Fmaxs SCREW, BIND M4Xx8
185-N21-910



Gal.% — U Ep&—3i3R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d'ePiezas de calibradores

Over Looper

i — A8 Thin Medium —isE A /@l +) A For Small Type
Application 1K 9 L mock-satety Thin -Medium 1K9 LU mock-safety
H7952 22-4,-5 23-5,-6 22-4(B) 22-6(B) 22-4(C) ,-5(C) 23-5(B) ,-6(B)
Sub-Classs -6,-7 -7 -5(B) -7(B) -6(C} .-7(C) -7(8)
198 (mm)
Neddle width 2.2 S W
, 8t
Needle 151474-011 «— <«
2,iRT%A $25543-001(4) « $29952-001(4)
Presser Foot |519280-001(5) $29950-001(5)
A $19282-001(6,7) $29951-001(6,7)
ssy
~
3, &tk A% | S20398-001 i <« «—
Needle
Clamp Assy @!@
4, itk $25190-001 (4) $19163-001 (6) {S525527-001(4) S19170-001 (6) <«
Needle Plate |$19162-001 (5) $25191-001(7) |S19169-001 (5) $25193-001 (7)
©] ©)
© ©
5, $19217-001 $19199-001 | $19212-001 «
ExX i —
Main Feed _EE_,E: E_E,=j
Dog Assy £ _
6, $19240-001 $19236-001 |[S$19240-001 <«
EEhX Y B
Differential
Feed Dog
7, A X EXZ <« «—
Knife / Upper Knife
144074-300
8 TAZX $20582-001 s « “
Lower Knife X '
9, D
éﬁ“ $20424-001,B | S20436-001, F | $20424-001, B $20424-001,B S20436-001, F
FIiL—x
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/ Lista d’ePiezas de calibradores

& —MibEE A Thin Medium /8% — = b A BulkyKnit IS % — = b B Bulky Knit
Application 1R 94 U mock-satety 1791 U mock-safety 1R9 U Mock-satety
TS5 2 24-5,-6 25-5,-6 27-5,-6 28-5,-6 27-5 (B) ,-6(B) 28-5(B) ,-6(B)
Sub-Classs -7 -7 -7 -7 -7(B) -7(B)
B0 (mm)
Neddle width 3 2.2 5=
1, 8t
STt 151474-011 151474-014 «
2,18 T %A $19284-001(5) $19287-201(5) «—
A $29869-001(7)
ssy
3,811k A %8 | 520402-001 i $20398-001 i «—
Needle =m) N
Clamp Assy C@!@ @.!;@)
4, §tik 519164-001 (5) S19168-001(7) [S19166-001 (5) $25192-001(7) |S19188-001(6) S25529-001(7)
Needle Plate | $19165-001 (6) $19167-001 (6) $25528-001(5)
5, $19199-001 $19202-001
Et N
Main Feed ;MEE ]
Dog Assy E
6, $19242-001 $19237-101 $30894-101
EEX) 6
Differential
Feed Dog [
CHEE |
7, A = AAZR .78 «—
Knife / Upper Knife / Angle Knife =
144074-300 $20897-101
8, TAX $20899-001 $20582-001
T=1.0 T=1.5
Lower Knife \ \
(5) (6.7)
9, (5,7) (5.7)
—_— 520424-001,B | S20436-001, F | S20430-001, D | S20434-001, E | S20430-001, D | $20434-001, E
JL— I
£ (6) (6)
Over Looper [520432-001,) | $20434-001, E
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Ga3 .7 — U BRd—19%R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’'ePiezas de calibradores

Needle Plate

g 7 = LB Heavy Materials T LH 2 7 5 —H Ruffling
Application 1R 94 U Mock-safety Heavy Materials 1294 U Mock-Safety
$ITI52 31-6, -7 32-6,-7 31-6(B) «— 33-5 34-5
Sub-Classs -7(B)
B8 (mm)
Neddle width 3 2.2
1, 8t
Needle 151474-018 151474-011
2,14 $29871-001(6) $30898-001 $19291-001
Presser Foot | 529869-001(7) v
Assy c® |C®
<l
© T
3,8t1k X #8 |520402-001 = $20398-001 =
L] L]
Needle 4 =
Clamp Assy @_..:@ @!@)
4, itk $24663-001 (6) $S24664-001 (7) $19162-001

5, $21392-001 $19500-001
E- R E'E}&]
Main Feed %ﬁj EE
Dog Assy E E
5
6, $21395-001 $19243-001
EEXU
Differential
Feed Dog
HHE
LEHE
7, A & A xR 10 Exz
Knife / Angle Knife / Upper Knife
$20898-101 144074-300
8 TAX $20583-001 Toiie $20582-001 A
Lower Knife
9,
— —i-;y $20438-001, G | S20442-001,R |S20438-001, G $20424-001,B |520436-001, F
E—x
Over Looper
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/ Lista d’ePiezas de calibradores

H® NIeEL9575-H 7-7H IKNEk——y MT—TH)
Application Ruffling W/Piping Taping Bulky Knit(Taping)
Y7952 37-5 38-5 41-5,-6 42-5,-6 45-5,-6 46-5,-6
Sub-Classs -7 -7
48 (mm)
Neddle width 2.2 <& «
1, 8t
Needle 151474-011 «— 151474-014
2, IT#A $25538-001 $19293-001(5) $19297-001(5)
Presser Foot ~——0 $25546-001(6) $19301-001(6,7)
Assy
S
:ﬁ
3,4tk X #8 | 520398-001 M «— «—
Needle l
Clamp Assy @!@
4, §tiR $19162-001 $19169-001(5) $25193-001(7) «
Needle Plate $19170-001(6)
5, $19500-001 $19212-001 $19219-001
E% VB4 EE B
Main Feed E"E %:r‘j
Dog Assy 2 E
He,
6, $19243-001 $19240-001 $19244-101
EEhHX
Differential
Feed Dog
EEL; ' , :
7, A2 Exz < X2 L 7.8
Knife / Upper Knife / Angle Knife
144074-300 $20897-101
8, FAR $20582-001 . «— <«
Lower Knife \ ]
$20424-001,8 | S20436-001, F }S20424-001, B | S20436-001, F $20430-001, D | S20434-001, E
Over Looper
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/ Lista d’'ePiezas de calibradores

B Ky 99H K% —-—v +H
Application Back-Tacking Bulky Knit
Y795 49-5 49-6 57-6 57-7
Sub-Classs
#1098 (mm)
Neddle width 2.2 2.5
1, 8t
Needls 151474-011 151474-014
2,1 %A $19302-001(5,6) $19303-201(6)
Presser Foot $20881-201(7)
Assy
I
3,8tk *# [S20398-001 = $20400-001 =
] L]
Needle o= =)
Clamp Assy Qb @D
4, §tiR $19981-001(5) $19982-001(6) | $19173-001(6) S20880-001(7)
Needle Plate
©
©
5, $25007-001 $19202-001
FEX A
Main Feed ﬁj
Dog Assy
6, $25010-001 $19237-101
EEhx )
Differential
Feed Dog
7, AR X AAR L
Knife / Upper Knife / Angle Knife —--j@'k
144074-300 $20897-101
8, TAZA $20582-001 S «—
Lower Knife \ )
9,
d $20424-001, B $20440-001, K
Fiv—sx
Over Looper
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Wa . BE 7 NJL /Warning labels/ Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

i/ Name of parts Size(mm) Code

ABER ‘
nigpeiiney s,

A HE TN BPEIETE S~V - F) 40x64 | S$38350-001
AL M LHORN.
RRCURETR L.

A CAUTION

[Momng parts
may causo nury

Label, operation
X L
Ammﬁm Eng, 40x64 | S38349-001

threadng, changng bobban|
and reedee, deanng ete.

Taag A,
Mark, grounding @12 S37060-001

185-N21-052
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5|/ INDEX / VERZEICHIS

/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
500075000 {A -66 4 519259001 |D -50-6-6 12 519496001 [D -50-15-2 16
$01295001 {D -50-1-5 12 D -50-7-6 14 D -50-17-2 16

D -50-3-5 12 D -50-9-3 14 D -50-18-2 16
D -50-4-5 12 D -50-10-6 14 D -50-19-2 18
D -50-5-5 12 D -50-13-6 16 D -50-21-2 18
D -50-15-5 16 D -50-15-6 16 $19500001 | Ga3-5 49
D -50-19-5 18 D -50-17-6 16 Gad-5 50
D -50-21-5 18 D -50-19-6 18 $19974001 |D -50-10-1 14
D -50-25-2 18 D -50-21-6 18 $19975001 |D -50-13-1 16
501943001 jz -7 44 $19279001 |D -50-11-4 14 D -50-19-1 18
502573000 |E -38 20 D -50-12-4 14 $19976001 |D -50-1-1 12
502606000 |[A -3 2 D -50-18-4 16 D -50-4-1 12
$02775001 |[Z -42-4 46 519280001 |D -50-1 12 D -50-6-1 12
502778002 {Z -42-13 46 Gal-2 47 D -50-11-1 14
502786002 |z -42-14 46 $19282001 |D -50-3 12 D -50-21-1 18
S04109001 |z -42-5 46 Gal-2 47 $19977001 |D -50-18-1 16
506701000 |Z -18 44 519283001 |D -50-3-1 12 $19981001 | Ga5-4 51
506704001 |L -1-4 34 D -50-7-1 14 519982001 | GaS5-4 51
509234001 |S -1-2 42 D -50-12-1 14 520118101 |2 -91 44
509235001 JS -1-3 42 D -50-21-1 18 520130009 | M -1 34
519162001 | Gal-4 47 519284001 |D -50-4 12 S20131009 [M - 1-1 34
Ga3-4 49 Ga2-2 48 520134001 |M  -1-1-1 34
Gas-4 50 $19285001 |D -50-5 12 520135001 |M  -1-1-1 34
519163001 | Gal-4 47 Ga2-2 48 $20199001 |J -9 30
519164001 | Ga2-4 48 519286001 |D -50-2-1 12 J -14 30
519165001 | Ga2-4 48 D -50-5-1 12 520310001 {A -13 2
519166001 | Ga2-4 48 D -50-19-1 18 S20319001 JA -27-3 2
$19167001 | Ga2-4 48 519287201 |D -50-6 12 $20320101 |A -27-5 2
519168001 | Ga2-4 48 Ga2-2 48 520321001 |A -27-6 2
519169001 1 Ga1-4 47 519288201 |D -50-7 14 $20322101 JL -1-5 34
Gad-4 50 Ga2-2 48 520324101 {A -33 2
519170001 [ Gal-4 47 $19291001 |D -50-9 14 520325001 fA -35 2
Gasd-4 50 Ga3-2 49 520327101 |A -27-8 2
519173001 | Ga5-4 51 $19293001 |D -50-10 14 520338200 [A -61 2
519188001 | Ga2-4 48 Gad-2 50 $20339000 [A -62 2
519199001 | Gal-5 47 $19296001 |D -50-10-4 14 520340001 |[A -69 4
Ga2-5 48 D -50-17-4 16 520342001 |A -70 4
519202001 | Ga2-5 48 $19297001 |D -50-11 14 520345009 [A -10 2
Ga5-5 51 Gad-2 50 A -75 4
$19212001 }Gal-5 47 519299001 |D -50-11-7 14 520346000 |A -80 4
Ga4-5 50 D -50-12-7 14 $20353000 |B -21 6
519217001 | Gal-5 a7 $19300001 |D -50-11-5 14 520355002 |G -9-1-2-2 26
519219001 | Ga4-5 50 D -50-12-5 14 G -9-2-2-2 26
519236001 } Gal-6 47 $19301001 |D -50-12 14 520361001 {B -17 6
$19237101 | Ga2-6 48 Ga4-2 50 520362101 |B -18 6
Ga5-6 51 $19302001 |D -50-18 16 $20391001 |C -7-5 8
519240001 | Gal-6 a7 Ga5-2 51 520392000 |[C -7-6 8
Gasd-6 50 $19303201 |D -50-2 12 $20398001 | Gal-3 47
519242001 | Ga2-6 48 GaS5-2 51 Ga2-3 48
519243001 f Ga3-6 49 $19311101 |D -50-25-5 18 Ga3-3 49
Gasd-6 50 $19496001 | D -50-1-2 12 Ga4d-3 50
$19244101 | Gad-6 50 D -50-2-2 12 Ga5-3 51
519258001 |D -50-1-4 12 D -50-3-2 12 520400001 | Ga5-3 51
D -50-3-4 12 D -50-4-2 12 520402001 | Ga2-3 48
D -50-44 12 D -50-5-2 12 Ga3-3 49
D -50-5-4 12 D -50-6-2 12 520412000 JA -48 2
D -50-15-4 16 D -50-7-2 14 A -55 2
D -50-21-4 18 D -50-9-1 14 Z -67 44
519259001 |D -50-1-6 12 D -50-10-2 14 520415101 |C -21 8
D -50-2-6 12 D -50-11-2 14 S20416101 |C -22 8
D -50-3-6 12 D -50-12-2 14 520424001 | Ga1-9 47
D -50-4-6 12 D -50-13-2 16 Gaz2-9 48
D _-50-5-6 12 D -50-14-1 16 Ga3-9 49




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
520424001 | Gad-9 50 520682104 K -19-3 32 521336001 R -1 42
520424001 | Ga5-9 51 520682105 |Q -1-9 38 521341001 fR -1-6 42
520430001 | Ga2-9 48 520684101 | K -23 32 521373001 |Q -20-1 40

Ga4d-9 50 520685001 fK -25 32 521375001 |Q -20-1-2 40
520432001 | Ga2-9 48 520686001 | K -26 32 Q -20-2-2 40
520434001 | Ga2-9 48 520687001 |K -37 32 521376001 |Q -20-1-9 40
Gas-9 50 520689001 |K -48 32 Q -20-29 40
520436001 | Ga1-9 47 520690001 |K -49 32 $21377001 |Q -20-1-11 40
Ga2-9 48 520691001 |K -50 32 Q -20-2-11 40
Ga3-9 49 520692001 |K -51 32 521378001 |Q -20-1-12 40
Gas-9 50 520718000 |z -27 44 Q -20-2-12 40
520438001 | Ga3-9 49 520721001 |Z -64-1 46 521379001 1Q -21 40
520440001 | Ga5-9 51 520722001 |Z -64-10 46 521380001 1Q -20-2 40
520442001 | Ga3-9 49 520769000 |Z -40 44 521381001 |Q -22 40
520453001 JL -1-1 34 520878000 |A -82 4 521392001 [ Ga3-5 49
520460000 |L - 1-1-1 34 520880001 | Ga5-4 51 521395001 | Ga3-6 49
520476001 |D -4 10 520881201 |D -50-13 16 $21590000 |[Q -4 38
520485001 |D -19 10 Ga5-2 51 521798001 |Z -42-10 46
520494001 |D -40 10 520896101 |F  -15-2 24 $23337009 |[A -7 2
520495001 D -42 10 520897101 |F  -15-2 24 A -77 4
$20526000 [E -47 20 Gaz2-7 48 $23342001 |C -7-1 8
520530001 |E -30 20 Ga4-7 50 C -35-2 8
520543101 J|E - 51 20 Ga5-7 51 C -36-2 8
520544000 |E -52 20 520898101 |F -15-2 24 F -30-3 24
520547001 J|E -55 20 Ga3-7 49 G -9-1-141 26
520548001 |E -59 22 $20899001 | Ga2-8 48 G -9-2-1-1 26
520560001 |E -66 22 521128001 |K -44 32 $23350001 |A -63 4
520571101 | F -2 24 521129001 |K -40 32 523351001 YA -65 4
520574001 jF -8 24 $21130001 K -42 32 $23353001 |z -58 44
$20575001 fF -9-1 24 521133001 |K -28 32 $23356001 |Z -10 44
520576001 |F  -9-2 24 521134001 |K -29 32 $23357001 [A -79 4
$20577001 |F -12 24 $21135001 | K -31 32 523360001 {E -37 20
520578101 |F -13 24 521136101 |K -35 32 E -42 20
520579101 |F  -15-2 24 $21137001 }K -33 32 523363001 |z - 11 44
520582001 jGa1-8 47 521294001 |Q -1-1 38 523364000 |D -44 10
Ga2-8 48 521295001 |Q -1-2 38 523418002 fA -30 2
Ga3-8 49 521297001 |Q -1-13 38 K -27 32
Ga4-8 50 521298001 |Q -1-16 38 L -1-2 34
Ga5-8 51 $21299001 |Q -1-18 38 Q -5 38
520583001 | Ga3-8 49 $21300001 |Q -1-20 38 $23452002 | K -22 32
520585001 }F -27 24 521301001 |Q -1-24 38 523614101 |[H -12 28
520598000 |G -2 26 521302001 |Q -1-25 38 523616101 |A -25 2
H -3 28 $21303001 jQ ~-1-27 38 523621101 J|E -70 22
520622001 |H -5 28 521304001 |Q -1-29 38 E -76 22
520625001 {H - 11 28 521305001 |Q -1-3 38 E -78 22
520627001 fH -14-1 28 $21306001 |Q -1-14 38 F -16-1 24
520655101 |J -1 30 521307001 j|Q -1-15 38 523626001 [H -6 28
520657001 |J -4-1 30 521310001 |Q -8 38 523628001 |E -69 22
520668000 |J -19 30 521311001 |Q -9 38 $23651002 |P -5 36
520669000 |J -23 30 521312001 fQ -10 38 Q -1-19 38
520671000 |J -21 30 521314001 |Q -14 38 523773001 |[R -1-2 42
b -22 30 S -8 42 $23774001 |Q -15 38
520673001 { K - 11 32 $21315001 |Q ~-16 38 s -9 42
520676001 JK -9 32 Sh--4 42 S23775001 |Q -1-7 38
Q -15 38 521316001 |Q -18 38 523777101 |Q -1-4 38
520677000 | K -10 32 S -6 42 523779001 |Q -6 38
520678001 | K -14 32 521318000 |P -1 36 523896001 |[R -1-1 42
$20679001 K -15 32 $21320001 |S -1-1 42 523897001 |[R -1-4 42
520681000 [K -18 32 $21321001 }S -1-5 42 524663001 | Ga3-4 49
Q -1-8 38 521322001 |S -1-6 42 524664001 | Ga3-4 49
520682101 |K -19-2 32 521324001 |S -1-8 42 524680001 | Ga2-5 48
520682102 | K -19-4 32 521326001 |S -1 42 $25005001 1Q -1-10 38
520682103 | K -19-1 32 521335001 S -1 42 525006001 |Q -1 38
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$25007001 | Ga5-5 538311100 | E 20 $39660001 |D -7
$25010001 | Ga5-6 538312050 | E 20 539661001 |D -8
525019001 |P -4 538313001 ]G 26 $39662001 |[D -9
$25190001 | Gal-4 $38320000 ] G 26 $39663021 |D - 11
525191001 | Ga1-4 G 26 539664001 |D -12
525192001 | Ga2-4 538322001 |G 26 539665001 |D -15
525193001 | Gal-4 538328051 | K 32 539666001 | D -20

Ga4-4 $38330050 { K 32 $39667021 |D -21
525527001 | Gal-4 $38349001 | W 52 539669001 |D -23
525528001 | Ga2-4 $38350001 | W 52 $39670000 |D -24
$25529001 | Ga2-4 538648001 | Z 46 $39671021 |D -26
$25538001 |D -50-14 539562001 { A 2 $39672001 |D -29
Gad-2 539563020 J A 2 539673020 |[E -5
$25543001 | D -50-15 539564021 { A 2 539674001 |E -9
Gal-2 $39565001 | B 6 $39675001 |E -10
525544001 |D - 50-15-1 $39566001 | C 8 539676021 |E -15
D -50-21-1 539571021 | C 8 539677021 |E -16
$25546001 |D -50-17 $39574001 | C 8 Fil & -5
Ga4-2 $39575001 | D 10 G -4
$25547001 |D -50-17-1 $39577000 | D 10 H -9
525818001 |[E -61 $39578001 |E 20 539678021 |E -17
527868001 |B -16 539585001 | E 20 $39679001 |E -20
$29700000 |G -9-1-3 539586001 | E 20 539680001 |€ -23
G -9-23 539589021 | E 20 539683000 |E -26
529854109 {Z -42 $39593021 | E 20 539684021 f|E -27
529869001 {D -50-19 $39596021 | E 20 539685001 |E -28
Ga2-2 539597001 |J 30 539686000 |E -44
Ga3-2 539598000 |J 30 539687000 |E -45
529870001 |D -50-19-4 $39599001 |J 30 539688001 |E -46
529871001 |D -50-19 539601000 |J 30 $39690021 |E -36
Ga3-2 $39602000 |J 30 E -41
529950001 |D -50-21 $39603001 | 30 539691001 |E -39
Gal-2 539605001 | A 2 539692021 |E -50
529951001 |D -50-21 539606020 | A 2 539693001 |E -58
Gal-2 539607001 | A 2 539694021 |E -64
$29952001 |D -50-21 539608021 | A 2 539695001 JE -65
Gal-2 539610021 |A 2 539696011 |F -30
530134001 |Q -A 539611001 | A 2 $39696012 |F -30
530135001 |Q -C 539612001 J A 2 F -30-2
$30135002 |Q -D 539613001 |A 2 $39704021 |F -4
530562000 |D -28 $39623001 |A 2 $39706001 }F -17
E -18 $39624021 |A 2 $39707001 |F -19
G -8 $39625051 | A 2 539708001 |F -25
530894101 | Ga2-6 539626021 |A 2 $39709021 |F -28
530898001 |D -50-25 539629021 | B 6 $39715011 |G -19
Ga3-2 $39630000 | B 6 $39715012 |G -19
$30900001 |D -50-25-1 $39631000 | B 6 539717021 |G -3
530902001 |D -50-25-3 539638011 | C 8 539718021 |G -5
$30904001 |D -50-25-4 539638012 | C 8 539720011 |H -16
$35997001 |z -29 $39641011 | C 8 $39720012 |H -16
Z -64-3 $39641012 | C 8 $39722011 |H -17
536007001 |Z -64-4 $39644021 | C 8 $39722012 |H -17
537037001 | Z -42-15-3 539645021 | C 8 539728021 |H -8
Z -42-16-3 539646021 | C 8 539743001 }J -3
Z -42-17-3 $39647000 | C 8 $39744021 |\ -7
$37038001 |Z -42-15-2 539648021 | C 8 J =12
Z -42-16-2 539649021 | C 8 $39745001 |J -8
537060001 |Wa 539650051 | C 8 $39747001 |J -10
$37070121 |D -34 539651051 | C 8 539749001 |J -13
538301020 |A -44 539652021 | C 8 $39751021 |J - 11
$38302020 |Z -65 539653051 | C 8 539752021 jJ -15
538304001 [A -29 539658001 | D 10 $39759001 |B - 1-1
538308021 |D -5 539659021 | D 10
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
539760001 {B -1-2 6 017500812 [F -26 24 026260136 |[D -50-11-9 14
$39767021 |C -19 8 017501212 |A -64 4 D -50-129 14
$39768001 §C -18-2 8 017781012 |Q -20-1-4 40 028050246 |Z -42-10-2 46
539769051 {E -40 20 Q -20-1-10 40 028060242 |B -27 6
$39770001 {O -17 10 Q -20-1-13 40 028080242 |z -32 44
39771020 |[A -14 2 Q -20-24 40 Z -64-7 46
$39773001 |[E -35 20 Q -20-2-10 40 031411304 |2 -57 44
$39775001 |B  -24-1 6 Q -20-2-13 40 034422006 |[M  -1-2 34
$39784001 {A -92 4 018061432 |E -53 20 047301242 [E - 1-1-1 20
$39795001 |[Q -13 38 G -10 26 E -1-2-1 20
$39796001 |Q -29 38 G -19-2 26 047301642 |D -2-2 10

S -18 42 H -16-2 28 047401442 |D -21-41 10
$39797001 |S -10 42 H -17-2 28 047502242 |E -57 22
539798001 |S - 11 42 J -6 30 047503242 |[D -16 10
$39799001 |S -12 42 018061632 |D -22 10 047602042 |A -54 2
$39800001 |S -17 42 E -8-1 20 048040342 |E -14 20
540640001 |Z -42-7 46 E -34 20 048090342 |D -27 10
540641001 |Z -42-15 46 E -40-1 20 E -19 20
540642001 |Z -42-16 46 E -60 22 048400242 |B -14 6
540643001 |Z -42-17 46 018062532 |B -28 6 060300412 |D -35 10
540866001 |H -14-2 28 C -16 8 K -30 32
542042021 |E -33 20 D -13 10 060300512 | K -52 32
543521000 |J -29-1 30 018400832 |E -48 20 zZ -92 44
543522000 |J -29-2 30 018401032 |Q -3 38 060300612 |D -43 10
543523000 {J -29 30 018401622 |C - 35-1 8 060350812 fA -67 4
543524001 {L -1 34 C -36-1 8 E -62 22
543530001 |Q -8B 38 F -30-1-1 24 060351012 |H -15 28
543527001 |F -6 24 G -19-1-1 26 060400612 fA -12 2
G -6 26 H -16-1-1 28 A -27-7 2
012060632 |A -43 2 H -17-1-1 28 A -279 2
B -2 6 018401632 |Q -2 38 A -34 2
B -25 6 021060302 fQ -1-21 38 A -36 2
D -25 10 Q -7 38 A -46 2
E -2 20 021080106 |Z -33 44 A -50 2
E -6 20 Z -64-8 46 A -59 2
F -6-1 24 021400106 |z -70 44 D -10 10
G -6-1 26 Z -70 44 E -22 20
J -7 30 021400202 |Q -25 40 K -24 32
Q -1 38 Q -25 40 K -32 32
012400432 A -27-4 2 021400212 [A -53 2 K -36 32
A -32 2 D -18 10 K -4 32
D -30 10 Q -1-23 38 K -43 32
E -29 20 Q -17 38 K -45 32
G -13 26 R -1-5 42 060400812 |[A -15 2
J  -4-2 30 S -5 42 A -22 2
J -16 30 021500106 |Z -42-10-3 46 ] -24 30
Q -19 38 Z -42-15-1 46 Z -64-11 46
s -7 42 Z -42-16-1 46 Z -64-12 46
012400832 JA -3 2 Z -42-17-2 46 060401012 L -1-3 34
E -32 20 025030132 |F -14 24 S -3 42
S -14 42 025040132 |[E -49 20 060401412 |A -28 2
012500532 fjJ -2 30 F -1 24 060630412 |D -50-18-5 16
014060632 |Z -42-17-1 46 S -2 42 060630712 |E - 75-1 22
014780622 ]| Q -20-1-6 40 025040232 {P -3 36 061350616 |E -31 20
Q -20-2-6 40 S -13 42 061400812 JA -26 2
017060812 [H -7 28 025040332 |z -60 44 B -6 6
017061612 |C -7-2 8 025050132 |A -72 4 J -20 30
C -35-3-1 8 025060332 |D -14 10 062060812 [F -18 24
C -36-3-1 8 025080236 |Z -64-6 46 F -21 24
F -30-2-1 24 025350332 |A -68 4 062061412 |Z -66 44
G -9-1-1-2 26 E -63 22 062300412 |F -16-2 24
G -9-2-1-2 26 025710232 ]E -12 20 062300512 jR -1-7 42
017085502 | Z - 64-5 46 E_ -13 20 S -16 42
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062300812 |[Q -1-12 38 117466000 |Z -13 44 148798009 |Q - 20-2-7 40
062350512 |Q -1-28 38 118550001 |G -14 26 149570001 |Z -9 44
062350612 |C -24 8 118735002 |C -7-3 8 150173003 |Z -42-9 46

Q -1-26 38 C -35-3-2 8 150174000 |z -42-7-1 46
R -19 42 C -36-3-2 8 150179002 |Z -42-10-1 46
062350812 |C -7-4 8 F -30-2-2 24 150180001 |Z -42-1 46
Q -117 38 G -9-1-13 26 150182000 |Z -42-2 46
Q -12 38 G -9-2-1-3 26 150185009 |z -42-11 46
062400612 |Z -59 44 122991001 |2 -25 44 150206002 |Z -42-4-1 46
062400812 |A -9 2 126863001 |z -42-3 46 150755001 | D -50-1-3 12
B -5 6 138843001 |Z -42-12 46 D -50-2-3 12
F -29 24 140325001 |A -74 4 D -50-3-3 12
J  -4-6 30 140530002 |D -50-1-7 12 D -50-4-3 12
P -2 36 D -50-2-7 12 D -50-5-3 12
062401012 |A -4 2 D -50-3-7 12 D -50-6-3 12
B -22 6 D -50-4-7 12 D -50-7-3 14
c -20 8 D -50-5-7 12 D -50-10-3 14
Q -23 40 D -50-6-7 12 D -50-11-3 14
Q -23 40 D -50-7-7 14 D -50-12-3 14
R -2 42 D -50-9-4 14 D -50-13-3 16
062401212 {A -52 2 D -50-10-7 14 D -50-15-3 16
F -10-1 24 D -50-11-8 14 D -50-17-3 16
J -49 30 D -50-12-8 14 D -50-18-3 16
S -14 42 D -50-13-7 16 D -50-19-3 18
062401406 |2 -71 44 D -50-15-7 16 D -50-21-3 18
Zz -7 44 D -50-17-7 16 151474011 | Gal-1 47
062401612 |A -81 4 D -50-19-7 18 Ga2-1 48
F -10-2 24 D -50-21-7 18 Ga3-1 49
Q -1-22 38 141183000 A -39 2 Gad-1 50
062501406 [Z -42-15-4 46 142002001 |z -8 44 Ga5-1 51
062630612 {D -50-11-6 14 142262001 |Z -24 44 151474014 | Ga2-1 48
D -50-12-6 14 142998101 |Z -42-6 46 Ga4d-1 50
062670712 |[D -41 10 143767002 |N -1 36 Ga5-1 51
D -50-25-6 18 143980001 |N - 1-1 36 151474018 [ Ga3-1 49
072600000 |B -7 6 144074300 |F - 15-1 24 153318201 |Z -64-2 46
076203000 |B -15 6 Gal-7 47 154841009 {A -76 4
081005070 |[E - 11 20 Ga2-7 48 155162001 |C -7-7 8
081005670 |E -56 22 Ga3-7 49 G -9-1-1-4 26
081009070 |A -78 4 Ga4-7 50 G -9-2-1-4 26
081010070 JE -25 20 Ga5-7 51 155197101 | Q -20-1-1 40
081020070 {E -21 20 144103009 |K -13 32 Q -20-2-1 40
081031870 |[B -4 6 144225002 |z -41 44 155199101 |Q -20-1-3 40
100032003 |A -40 2 144784001 1Q -1-11 38 Q -20-2-3 40
c -33 8 145277205 |2 -19 44 155247000 |F -3 24
100136001 N -1-4 36 146293001 |C -6 8 G -1 26
100315002 A -4 2 146427001 |C -12-1 8 H -10 28
100463001 |Q -20-1-8 40 K -47 32 156112003 |Z -42-8 46
Q -20-2-8 40 146592001 [K - 21 32 156482000 JA -51 2
101118001 IN -2 36 146598001 |JA -71 4 183797009 |Z -56 44
101572101 |z -5 44 R -13 42 183798001 |Z -64 46
102707002 {Q -28 38 146762001 JR -1-8 42 213650001 |z - 31 44
104450101 |C - 11 8 147893009 |Z -69 44 Z -64-9 46
105161004 |D -3 10 Z -69 44
105288001 |D -50-10-5 14 147919001 |Z -48-1 44
D -50-17-5 16 147919002 |Z -48-2 44
106640001 |D -50-9-2 14 147942001 1) -8-1 30
D -50-14-2 16 J -10-1 30
108494001 |N -1-2 36 J o -131 30
108495001 |N -1-3 36 148084001 JJ -18 30
110832009 |K -12 32 148782001 |H -13 28
116016001 |z -72 44 148797001 ] Q -20-1-5 40
Zz -72 44 Q -20-2-5 40
116794001 |S -1-7 42 148798009 |Q -20-1-7 40




